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| How To Order Parts

How to Order Parts

Please be prepared with the following information
when ordering replacement parts for your Terex or
Genie product.

Machine model number

Machine serial number

Part number

Part description and quantity
Purchase order number

"Ship to” address

Desired method of shipment

Name and telephone number of the
authorized distributor in your area

3 3 S S Y

Use the Service Parts Fax Order Form on the next
page and fax your order to our Parts Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced
by an authorized distributor, please call Terex or
Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Genie
8 GTH-3007 AU.3

North America

Telephone (425)881-1800

Toll Free (800)536-1800 in US and Canada
Fax (425)556-8659

Toll Free fax (888)274-6192

Email AWP.PartsSalesPO @terex.com
http://genielift.com/en

EMEAR (Europe, Middle East, Africa and
Russia)

Telephone (31)(165)519 313
Fax (31)(165)511 148
http://genielift.co.uk

Asia Pacific (Genie Singapore)
Telephone +65 6692 7777

Fax +65 6261 8893
http://genielift.com.sg/

Australia

Telephone (61)(7)3456 4444
Fax (61)(7)3456 4466
http://genielift.com.au

South America
Telephone (55)(11)4082 5600
Fax (55)(11)4082 5630

Part No. 57.0411.0063GT
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ETEREX

CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 57.0411.0063GT

ATEREX BRAND

GTH-3007 AU.3
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001.1 Parts Stocking List

Genie

ATEREX BRAND

10 GTH-3007 AU.3 Part No. 57.0411.0063GT
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001 Parts Stocking List

Iltem Part No.

5700090730GT
074501.0284GT
074501.0285GT
074501.0067GT
0707000023GT
07.07000040GT
07.07000041GT
0946040073GT

0w N o g b~ W N P

Description Qty.

OPERATOR'S MANUAL
Fuel Filter Cartridge

FUEL PRE-FILTER
FILTER,OIL

OIL FILTER,CARTRIDGE
Main Air Filter Element
Secondary Air Filter Element
Filter

Ganie

Part No. 57.0411.0063GT

GTH-3007 AU.3

001.1 Parts Stocking List

11



October 2018

I 100 Decal

‘ 101.1 611261 Decals, IlIA Version

Part No. 57.0411.0063GT

GTH-3007 AU.3
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100 Decal

Item Part No. Description Qty. |Item
1 215645GT DECAL,DANGER,EXPLOSION/BURN,DIESEL 39
FUELING.....ooiiiiiiiiiiee s 1 40
215646GT DECAL, 2 DECAL COMBO...........cccuee 2
3 237720GT DECAL BODYCRUSH ROLLING
MACHINE.......ccoiiiiiiiieee e 3
4 82560GT DECAL,SYMBOL-SKIN INJECT
HAZRD......coiiiiiiieeiiee e 1
237721GT DECAL,WARN,WEAR SEAT BELT......... 1
237726GT DECAL,WARN,EXPLOSION/BURN
HAZARD. ...t 1
0946160002GT ADHESIVE NAMEPLATE..........ccoviiviinen 1
8 0946180920GT DECAL,COMPARTMENT ACCESS........ 1
0946180922GT DECAL, CRUSH HAZARD.........cccovveune 2
10 0946180923GT DECAL,BURN HAZARD........ccceevviiiinnnnn 3
11 0946180924GT DECAL,BURN/EXPLOSION HAZARD....1
12 0946181375GT DECAL,RESPECT THE TRUCK
CAPACITY ..ttt 1
13 0946181025GT DECAL,UPPR DOOR EXT UNLOCK
SY S 1
14 0946181423GT DECAL,EXPLOSION HAZARD.............. 1
15 0946181458GT DECAL,MAX CAPACITY ...oveiiireirieenns 2
16 0946181645GT DECAL,LOAD LIMITING SYSTEM
DISABLING......ooiiiiiiiiiiieee e 1
17 0946181670GT DECAL,HYDRAULIC OIL......ccvveiiiiiirnnnn 2
18 0946181674GT DECAL,SAFETY COLLAR.........cccvvvveee 1
19 0946181678GT DECAL,BATTERY CUT-OUT SWITCH....1
20 0946181679GT DECAL,WARNINGS.........cccceviiiiiiiieenn. 1
21 0946181691GT DECAL, TEST PORT
22 0946181995GT DECAL,LIFTING AND ANCHORING...... 1
23 0946181687/GT DECAL,QUICK GUIDE..........ccccoeviiiinnn 1
24 0946181713GT DECAL,DO NOT USE ETHER................ 1
25 0946180776GT DECAL,UPPER DOOR UNLOCK SYS....1
26 0946181398GT DECAL,SAFETY PIN....cooiiiiiieieieiiiiees 1
27 52475GT DECAL,LABEL,TRANSPORT
TIEDOWNX .....ooiiiiiiiiiiee et 4
28 0946181818GT NO RIDERS ON FORK........ccvvviiiiiiiiinns 1
29  946181781GT Falling Object Hazard............ccccoeeeviineenne 1
30  (0946181782GT Electrocution Hazard...........cccoceevriennenne 1
31 28159GT DECAL,DIESEL.....ccevvviieiiiiiiiiiieee s 1
32 (0946181682GT Decal - Tyre Inflat. P=5.5bar/80psi.......... 4
33 0946181639GT DECAL,QUICK GUIDE
34 0946181999GT DECAL, NO DOT FLUID.......cccveveiiiirinnnn 1
35 0946180916GT Label - Lift POINt..........ccoviieeiiiiieiiieeeis 4
36 0946181992GT COSMETIC DECAL,GENIE GTH-3007...1
37 0946181993GT COSMETIC DECAL,GENIE GTH-3007...1
38 094618194GT COSMETIC DECAL,GENIE GTH-3007...1
Genie

Part No. 57.0411.0063GT

GTH-3007 AU.3

101.1 611261 Decals, IlIA Version

Part No.

1258639GT
1272242GT

Description Qty.

DECAL,COSMETIC,7.5" GENIEWHIT....1

DECAL,MACHINE
REGISTRATION/OWNER TRANSFER....1

13
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I 200 Drive Chassis Components

201.1 611262 Rear Chassis
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R

Part No. 57.0411.0063GT

GTH-3007 AU.3
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200 Drive Chassis Components

Item Part No. Description Qty. |Item
1 0908050146GT GAS/OIL QUICK CONNECTOR............. 1 46
2 0BOMB0002GT LOCKWASHER..........eooorieoioeeeerenn 2 47
3 5600120085GT FUEL GAUGE..........eeeeeerrriieeerenn 1 49
4 5110005221GT 50
5  (OL400L009GT 51
6  0L40320000GT 52
7 5108003800GT
8 OLOOOLO70BGT 53
9 0L40320007GT 54

10 5400020054GT  PIN,DRAWBAR........cccoerrereeeeeeeressneen 1 55

11 090BBO026GT SPRING SPLIT PIN....ooovverrrerrrrrrorrerreree 1 56

12 0LOOOLOIS6GT 57

13 0LAGB20002GT 58

14 0LO0BLO29BGT 59

15 0L00190108GT 60

16 0908080421GT 61

17 5211008000GT 62

18 000BBOSISGT 63

19 090BIBOSASGT 64

20 5211007900GT o5

21 OLAGOLOO78GT o

23 5106009333GT

24 00466L0022GT 67

25 00466L001GT

26 0946610032GT 68

27 0L40010045GT 69

29  01003L0062GT 70

30 53300L6851GT

31 OL400LOO0BGT

32 (0908030610GT

33 900046GT

34 0LO02300B4GT

35  OLO03LOZ99GT

36 0LOOOLOZ00GT

37 0LO03LOOBAGT

38 OLOOOLOZMGT SCREW M8X45 UNI 5737 8.8 ZN.

39 0L40320008GT SPRING WASHER D8 ZN.............ocoeee..

40 S4010L0002GT TEFLON SPACER...........ooorioiioeeeeen 4

41 5333020018GT Rubber Sheet .........cccceevcvveeeiiieeciieeens 1

42 0908030652GT SUPPORT,MIRROR............oooioooieeereen 1

43 0946100028GT  IMIITON ... .uvvvieieeeieeiireee e e e e st e e e e e sraeees 1

44 OLAOR0004GT SPRING WASHER D10 ZN.................... 4

45  OLOOOLOBSEGT SCREW M10X25 UNI 5739 8.8 ZN........2
Genie

Part No. 57.0411.0063GT

GTH-3007 AU.3

201.1 611262 Rear Chassis

Part No. Description Qty.
0L003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 2
01003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 6
01L000L0256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 6
0L003L004GT FLAT WASHER D6 UNI 6592 ZN............ 4
01002300653GT STOP NUT M6 UNI 7473 6S ZN............. 4
5108114755GT REAR ROAD LIGHT
SUPPORT,RIGHT......ccoiiiiiiiieciecee, 1
5108114754GT REAR ROAD LIGHT SUPPORT,LEFT....1
5600100037GT LIGHT,REAR,RIGHT.......ccevviiieieiiiiiiiens 1
5600100036GT LIGHT,REAR,LEFT......cciiiiiiiiiieiiieees 1
5600100004GT LIGHT,TRAFFIC ROAD PLATE.............. 1
51080487/00GT SUPPORT, TRAFFIC ROAD PLATE........ 1
0140010026GT SCREW M6X10 UNI 5739 8.8 ZN
0140060001GT SCREW M6X16 UNI 5933 10.9 ZN........ 2
0100030150GT SCREW M6X10 UNI 5931 8.8 ZN.......... 2
0100230052GT STOP NUT M5 UNI 7473 6S ZN............. 2
0L003L0053GT FLAT WASHER D5 UNI 6592 ZN............ 2
5600100086GT ALARM......oiiiiiiiiiiiiiiiie e 1
TO908B00AGT  FLEXIBLE
HOSE,D12X18(1EACH-1METER).......... 4
0908050171GT  HOSE.....c.coi ittt 3.9
See 300 Engine Components, Figure
611280, ref. 3. Ref
See 300 Engine Components, Figure
611280, ref. 4....
0908030837GT  FITTING....cceiiiiiiiiieeee et
0908030838GT  FITTING....cceiiiiiiiiieeeeeeriiieee e 1
0908060147GT  FITTING,PUMP,FUEL .......ocovvvvreiiieenns 1
15
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202.1 611263 Left Chassis

TEREX BRAND
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200 Drive Chassis Components

Item Part No. Description Qty. |Item
1  5101139100GT ChaSSiS...cccuimiieiieiiienieinrienieeeiee e 1 44
2 5109035187GT Cab Lateral COVEr.........ccceecvveiiiiiiieiies 1
3 5L09035050GT  ProteCtion.......c.cccceevreeeerrereerineeeeseenens 1
4 B5211009122GT Main Valve COVer.........ccocvevvvenvieneenneens 1
5 0140320004GT SPRING WASHER D10 ZN........ccocuvveees 4
6 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN.......... 10
7 0100230054GT NUT,M8 UNI 7473 6S ZN......ccevevvvrnnnnn 18
8 010001L1465GT SCREW M8X40 UNI 5739 8.8 ZN........ 12
9  5108114643GT Front Left Mudguard

10 0L000L1458GT SCREW M6X35 UNI 5739 8.8 ZN.......... 1
11  5113019152GT Maintenance Collar...........ccocoecieneennnene 1
12 0L000LO2SAGT SCREW M8X20 UNI 5739 8.8 ZN.......... 3
13 5108114641GT Front Axle Bracket Fixing Plate............... 2
14 014001L0057GT Screw TE M24X220UNI 5737 8.8 ZN.....4
15 01003L0063GT FLAT WASHER D24 UNI 6592 ZN.......... 8
16 0100230062GT STOP NUT M24 UNI 7473 6S ZN........... 4
17 0908030352GT SPRING CLIP M8.....cocoiiiiiiiieieieiiiiees
18  0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.

19 01000L0217GT SCREW,TE,M8X110 UNI 8.8 ZN............
20 0908030503GT  GASKEL.....ccouvvieiiiiieeiiiee et 0.74
21 (0908030418GT GASKET....ccoiiviriiirienienieniesieieiaieanens 0.83
22 0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 4
23 5600090003GT HORN....ooiiiiiiiiiieeeeeiieee e 1
24 09080B30667GT MUD GUARD........ccociieiiiiieeiie e 1
25 5108114893GT SUPPORT,REAR,MUD GUARD (KIT).....1
26 0908030012GT WASHER DB6........ovvveiieeiiiiiiiieeeeeiis 1
27 0140060011GT SCREW M6X20 UNI 5933 10.9 ZN........ 1
28 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 4
29 0140320003GT SPRING WASHER D8 ZN..........ccccuvveees 3
30  0L000LO257GT SCREW M8X30 UNI 5739 8.8 ZN.......... 4
31 0L003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 3
32 5600100035GT LIGHT,FRONT,LEFT......ccvvvieeieeeiiieee. 1
33  0L00030155GT SCREW M6X20 UNI 5931 8.8 ZN.......... 2
34 0707030306GT BULB, HEADLAMP........cccviviieieeeiiiiinen 1
35 0707030305GT BULB, HEADLAMP........ccctiiiieeeieiiiiinen 1
36 5600100058GT BULB,12V,45/40W... .1
37 5108035700GT SUPPORT....ccoiiiiiiiieeeeeriieece e 1
38 5407050038GT  Pad 20X250........ccceiiieeeiiieeaniiieeaiieeeies 1
39  0L00030203GT SCREW M8X20 UNI 5931 8.8 ZN.......... 3
40 0L000LO356GT SCREW M10X30 UNI 5739 8.8 ZN........ 4
41 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 4
42 0140010212GT SCREW,HHC,M20-2,5X160,DIN931,8.8,ZN.4
43 0140320009GT SPRING WASHER D20 ZN........ccccuvvueen 4

Genie

Part No. 57.0411.0063GT

GTH-3007 AU.3

202.1 611263 Left Chassis

Part No. Description

01.00230060GT STOP NUT M20 UNI 7473 6S ZN

17
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200 Drive Chassis Components

203.1 611264 Right Chassis

Part No. 57.0411.0063GT

GTH-3007 AU.3
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200 Drive Chassis Components

Item Part No. Description Qty. |Item
1  5211009125GT ENQIN€ COVEr......cccovviriviiiieniieenieeneeenees 1 44
2 0908030828GT ENGINE COVER CLOSING.............ueeee. 1 45
3 0707230089GT SEAL STRIP.....ccoviiiiiieiiiieieeeeeee 0.6 48
4 0707230089GT SEAL STRIP.....c.cviiiieieeeiiiieeceee e 0.2 49
5 5108114419GT  SUPPOIt.cceeeeiaiiiiririieeeieiireeeeeeeeeiieeeeeens 1 50
6 01000L0258GT SCREW M8X35 UNI 5739 8.8 ZN.......... 4 51
7 0L003L0055GT  FLAT WASHER D8 UNI 6592 ZN.......... 18 52
8 0140320003GT SPRING WASHER D8 ZN 53
9 (0908030645GT Mud-QUArd.........ccecuienieeiiieenieeiiie e

10 5108114762GT SUPPORT,REAR,MUD GUARD (KIT).....1 55

11 5108114741GT RF SUPPORT MUDGUARD .........cccuee.. 1 56

12 00080B0666GT Gas SPriNg.......ccceereeerueerueenieenieeseesneens 1 57
For Stage 3A

13 0100230054GT NUT,M8 UNI 7473 6S ZN......ccevevevnunnns 10 58

14 0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4 59

15  0L40B20004GT SPRING WASHER D10 ZN..........ooo...... 7 60

16 5109085272GT ENQ@ine HOUSING......c.coveirviiiiieniieniiciiene 1 61
For Stage 3A 62

17 0707230042GT  MIFTOF ...ttt 1

18 0908030352GT SPRING CLIP M8.......ccoiiiieiiiieiieeees 4

19 0L000L025%6GT SCREW M8X25 UNI 5739 8.8 ZN........ 12

20 51090B5057GT  COVEN......etiiiieeeiiiiiiiieee et 1

21 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 5

22 0707230089GT SEAL STRIP......cviiiieiiieiiiiieceee e 1.5

23 0707230089GT SEAL STRIP.....ccviiiieiiiiiiieeeeee e 0.55

24 (0908030012GT

25  0707230571GT

26 01002300653GT STOP NUT M6 UNI 7473 6S ZN............. 6

27 0140060028GT SCREW M6X2 UNI 59335 10.9 ZN........ 1

28 0140230010GT NUT,WING,M6 UNI 7473-7474 6S......... 2

29 0140320002GT SPRING WASHER D6 ZN..........ccccuvveees 2

30  (0908030000GT  HiNGE...ccveeereririeiieiiieeniie et et 2

31 5109035125GT  COVEN.....uevieiieeeieiiiiiieeeeeeseiieeeeee e e e niiieees 1

32 5108114230GT ROD,BATTERY HOLD DOWN................ 2

33 (0908050L9GT GASKET....cciiiieerieeeenreseenre e 1.8
0.6m X 3

35 0707230089GT SEAL STRIP......cviiiieiiieiiiiieceee e 1.3

36 5108114236GT BRACKET,BATTERY HOLD DOWN....... 1

37 0100030158GT SCREW,TCEI,M6X30 UNI 8.8 ZN

38  (0L000LOOAGT SCREW M6X20 UNI 5931 8.8 ZN

40 0140010106GT SCREW M6X16 DIN 6923 8.8 ZN.......... 8

41 01003L00BAGT  FLAT WASHER D6 UNI 6592 ZN.......... 11

42 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 1

43 0707230089GT SEAL STRIP......oviiiieiiiiiiiieeeeeeeie 0.72

Genie
Part No. 57.0411.0063GT GTH-3007 AU.3

203.1 611264 Right Chassis

Part No. Description Qty.
01003L0301GT FLAT WASHER D10 UNI 6593 ZN........ 16
5108114554GT  Battery SUPPOIt........ooveevveiiiriieeeeeiiiiines 1
0707030306GT BULB, HEADLAMP.......cccvvveiiiiieiieeeens 1
0707030305GT BULB, HEADLAMP........occuvviiieieeeiiiiiinenn 1
5600100058GT BULB,12V,45/40W.......ccoiiiiiiiiiiiiiieaane 1
5600100034GT  LIGHT,FRONT,RIGHT.......oveiiiiiiiiieeis 1
0946100028GT  MIFTOF.....eviirieiiesiie et 1
0908030245GT GASKET ...oiiiiiiiiiieieee et 0.72
0.44+0.31
5109035273GT  Lower COVET........cccoeeiiiieiiiciiiciie e, 1
For Stage 3A
0707260138GT  Grid...ccveeeiiiieeiiiieesieie e ee e 1
0707260139GT  Grid...ccveiiiiiiee et 1
01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 2
0908030516GT  SPRING CLIP MB.....c.ccvviiviiiieieeeiiiiiieens 4
5109035270GT COVER......coiiiiiiiieeeiiieee e 1
0140060001GT SCREW M6X16 UNI 5933 10.9 ZN........ 4
0LO00LOISAGT SCREW M6X16 UNI 5739 8.8 ZN.......... 2
19



I 200 Drive Chassis Components

October 2018

204.1 611265 Hydraulic Oil Tank

Ganie

20

GTH-3007 AU.3

Part No. 57.0411.0063GT



October 2018

200 Drive Chassis Components

Iltem Part No. Description Qty.
1  0707000006GT CAPHYDRAULIC FILTER.......cccccvrvennnn 1
2 0707000023GT OIL FILTER,CARTRIDGE..........ccecvennen. 1
3 0707000028GT INDICATOR (OIL CLOGGING)............... 1
4 0946040073GT  Filter..cuiiieieiieeiesieeesicee e 1
5  0946040047GT HYD OIL FILTER......ccciiiiienienicieeene 1
6  0L00230054GT NUT,M8 UNI 7473 6S ZN........ccvevrnnenne. 10
7  0100010355GT SCREW M10X25 UNI 5739 8.8 ZN........ 4
8  0140320004GT SPRING WASHER D10 ZN.......cccccvenue. 6
9  0LO03LO0S5GT  FLAT WASHER D8 UNI 6592 ZN..........10

10  0140320011GT SPRING WASHER D4 ZN.......ccccooveneenee. 6
11 0442240000GT BALL VALVE DN 1 1/2 ...ooovviviiiiiieene. 1
12 (0140030012GT SCREW M4 X 16, 10.9......cccccvvvvervnnenne. 6
13 5600130028GT LEVEL INDICATOR.......cccvvviirieeienieeneene 1
14  0402200063GT PLUG 1 BSP....cccooiniiiiriiiiiiecc e 2
15  0604420125GT BONDED RING 1".....cccoiviiiiiiicneeeenne. 3
16  5109085205GT Inspection Hatch..........ccoceeviiiiiiinicinnene 1
17  5333010005GT Rubber Gasket..........cceveviiiiiiiiinicie 1
18  5106009327GT Oil Tank...
19  5330016724GT  Oil Manifold.........cccovvevireiiiiieeieeee 1
20  (0946610002GT OIL LEVEL INDICATOR.........ccoverueenrenne. 1
21 0604420127GT RING,BONDED........ccccevvieinrieienreeeenne 2
22 0946610016GT BASKET,PLUG.......cccovrieiiriieieiieeieenn 1
23 0946610014GT PLUG....cccoiiiiieiieiesiieie e 1
24 (0008050166GT Rubber Pipe D.48/58...........cccccoveereeincnne 1
25  5600130000GT TEMPERATURE SENSOR, HYDRAULIC
(@ ] PRSP 1
26 0604420120GT BONDED RING 3/8"......ccecoviiieicnieniene. 2
27  0402200085GT PLUG 1/2 BSP....ccoiveiirececneeeceeeee 1
28  0604420122GT BONDED RING 1/2".....cccviiiiiieinieeene. 1
29  0402200053GT PLUG 3/8" BSP......cccveviriviiinieeicnieeene 1
30  0402270144GT Clamp DN 55/59
31  01003L0151GT FLAT WASHER D12 UNI 6593 ZN.......... 4
32  01L000LO405GT SCREW, 8.8 HCS 12MM1.75X60Z......... 2
33  0100230056GT STOP NUT M12 UNI 7473 6S ZN........... 2
34  (0908030232GT INSULATOR M-F D=30/H=20
MI10ART.TCVF 3020.....c.cccccumeeeerreareanne 2
35  01003L00IGT FLAT WASHER D10 UNI 6593 ZN.......... 2
36  01L000LO353GT SCREW M10X20 UNI 5739 8.8 ZN........ 2
37  (0100011465GT SCREW M8X40 UNI 5739 8.8 ZN.......... 2
38  0402200089GT PLUG 3/4 BSP.....ccoovveiiiieiinieicnieeiene 1
39  014019002IGT  NUT...oiiiiiiiiereiiere e 2
40  0604420124GT BONDED RING 3/4.....ccvvveiiiriieiinienienne 1

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

204.1 611265 Hydraulic Oil Tank
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I 200 Drive Chassis Components

October 2018

205.1 611266 Axles And Wheels

TEREX BRAND

22

Part No. 57.0411.0063GT



October 2018

200 Drive Chassis Components

Iltem Part No. Description Qty.
1  0946320103GT Rear Steering AXle.......cccccovevveenicrineennne. 1
2 0946320102GT Front Steering AXI€........ccceeeviieiiiiieeennes 1
3 0946350062GT Cardan Shaft.........ccceoenieieenrinieninienne 1
4 0707380004GT  Universal Joint CrosSS........ccccvevveeneenneens 2
5  0946350014GT CARDAN SHAFT ASSY KIT....ccccovvvenene 4
6  5504030124GT Complete Left Wheel 405/70-20 PR14....2
7 0946200032GT RIiM 20 X 13...iiiiiiieieienieeienieeeesie e 4
8  (0946270016GT Tire 405/70-20" PR14 4LR1.......cccevuvennene 4
9  5504030123GT Complete Right Wheel 405/70-20

PRLA. ..o 2

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

205.1 611266 Axles And Wheels
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I 200 Drive Chassis Components October 2018

206.1 611267 Front Axle - Central Housing

Genie
24 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

200 Drive Chassis Components

206.1 611267 Front Axle - Central Housing

Iltem Part No. Description Qty.

1 0707091226GT CARTER......ccooiiiiieeieeeteeeeeeee e 1

2 O707090261GT  SEAL..coiiiiiieieieiiieieiieeieieieieieeee e 4

3 0707001227GT COVER ..ot 2

4 639803GT SCIEW eviiiieie ettt 4

5  0707090113GT  PLUG ...ttt 1

6  0707090371GT PLUG,MAGNET.......coovriririrrenireniririeens 1

Genie

Part No. 57.0411.0063GT GTH-3007 AU.3

25



I 200 Drive Chassis Components

October 2018

207.1 611268 Front Axle - Differential

26

Part No. 57.0411.0063GT



October 2018

200 Drive Chassis Components

Item Part No. Description Qty. |Item
1 0707000203GT  GEAN ...tviiieeeieiiiiiieeee e e st e et 1 38
2 070700024GT SNAP RING......ccceiiieeieeiiiiieieee e 1 39
3 0707090130GT BEARING.......ociiiiieiiiieeiit e 1 40
4 0707000295GT SNAP RING......cccvvviiiieeiiiiiiieee e 1 41
5 0707090912GT PLUG, BREATHER.........cccvviieiiiiiiiiees 1
6 0707091228GT BEVEL GEAR.......ccociieiiiiieeeie e 1
7 0707090174GT  BeAriNG.....ccooveerueiiiieniieeiee e 2
8 634391GT SHIM, THICKNESS
8  634392GT SHIM, THICKNESS
8 634393GT SHIM, THICKNESS
9 0707000359GT  SPACET .....eeeeiieeiaiiiiiieeeeeariibieeeeeeeeasiiieees 1

10 O7070090245GT  RING...eiitieiiiiiiiiieenieeeiee et eiee e 1

10 0707000249GT  RING.....cetiiiiiiiiiiiiie e 1

11 0707090296GT RING NUT ...ocoiiiiiiiiiiiiee e 1

12 0707090257GT THICKNESS......ccoiiiiririirieeiei e 2

12 0707000258GT THICKNESS.......ooiiiiiiiiiiiieieee e 2

12 0707000259GT THICKNESS.......ooiiiiiiiiiiiieieeeeiieeen 2

12 0707090260GT THICKNESS..

13 633529GT BEARING.......otiiiiiiiiiiiiieeesriiicee e

14 0707000914GT WASHER.......coiiiiiiiiiiiieeee e 1

15  0707090320GT ClUtCh DiSC......ovvveviriieiirieceeneee e 2

16 0707000915GT DIFFERENTIAL SIDE GEAR.........ccuueee. 2

17 0707090706GT CROSS JOINT.....oviiiiiieiiiiiiiieeee e 1

18  0707090918GT  PiNl..ceciciiiiiiiinienieieeciesie st 2

19 0707000254GT DOWEL....cciiiiiiiiiiiiieeeiiieeee e 3

20 0707090916GT SATELLITE ART (GEAR).....ccevveiiiieins 4

21 633533GT WASHER....

22 07.07090919GT

23 07.07090993GT

24 0707090751GT

25  0707000312GT

26 07.07090313GT

27  0707090314GT

28  0707090315GT

29 634561GT

30  07.07090316GT

31 07.07090710GT

32 0707090317GT

33 07.07090319GT

34 (0707090930GT

35 0707090127/GT

36  639832GT

37 0707090747GT

Genie

Part No. 57.0411.0063GT GTH-3007 AU.3

207.1 611268 Front Axle - Differential

Part No. Description Qty.
639830GT SCREW, 8.8 HCS 12MM-1.75X50.......... 8
0707090188GT SPRING WASHER........cccooeririririerricienne 8
0707000921GT  PLUG.....ciiiiiiiiiiie e 1
0707000716GT  SEAL...eoiiveeiieiiiiieieieiesiee e 1

27



October 2018

I 200 Drive Chassis Components

208.1 611269 Front Axle - Brake

Part No. 57.0411.0063GT

GTH-3007 AU.3

28



October 2018

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 0707090346GT  SPriNG....eeeseeeeireerieeiiienrieieesree e sne s 4
2 0707000844GT  O-RING....cccoiiiiiiiiiieeeeeet e 2
3 0707091236GT  PiStON.....cccviiiiiiiiiieeire e 2
4 638552GT O-RING ...ttt 2
5 0707001237GT  PLUG....cciiiiiiiiiiiieeieeireee e 2
6  0707000871GT WaSher........cooiiieiiiiiiiiccce e 2
7 0707001238GT COVER......oiiiiiiiiie e 2
8 0707000371GT PLUG,MAGNET......cociiiiiiiiieieeeieiiineeeen 2

10  639808GT

11 0707091239GT Adjusting SCreW.........ccecrvveevvverveenieenneens 4
12 630328GT BLEEDER VALVE,LONG...........ccccceennnn 4
13 638548GT

14 628447GT

15 07.07091240GT

16  0707091241GT

19  0707091242GT

20 07.07090106GT

21 0707091243GT

22 0707000953GT SCREW,ADJUSTING........cvvvveiiiiiiieeennn. 6
23 0707001254GT  SPRING.....coiiiiiiiieeeeeee e 6
24 0707091255GT ADJUSTING SCREW.......ooviiiiieirieiiis 6
25 0707091244GT INTERMEDIATE BRAKE DISC............... 8
26 0707001245GT BRAKE DISC........oviiiiiiiiiiiiiieeeeeeiiiees 6
27 0707090996GT BUSHING.......ccoeiiiiiiricrieicceciesreeeee 2
28 0707000149GT WASHER......coviiiiiiiiiiiiee e 4
29 638566GT NUT e 4

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

208.1 611269 Front Axle - Brake
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I 200 Drive Chassis Components

October 2018

209.1 611270 Front Axle - Steering Cylinders

Ganie

30 GTH-3007 AU.3

Part No. 57.0411.0063GT



October 2018 200 Drive Chassis Components |

209.1 611270 Front Axle - Steering Cylinders

Iltem Part No. Description Qty.
1  0707090908GT CYLINDER, STEERING.........cccccervnennan. 1
634397GT  O-RING.....cooiieiieieeeeeeeeee e 2
3 0707090909GT  TIE ROD......ceoiiiiiiiiiiiiieeiieeeeee e 2

3A  1274515GT  NUT,SELF LOCKING

for 07.0709.0909
4 0707000930GT SCREW......cooieiiiiiiiieeieieieieecee e 4
Genie

Part No. 57.0411.0063GT GTH-3007 AU.3 31



I 200 Drive Chassis Components

October 2018

‘ 210.1 611271 Front And Rear Axles - Hub Reduction
©

OPTIONAL

24

59 | 60 || 61

TEREX BRAND

32

OPTIONAL

Part No. 57.0411.0063GT



October 2018

200 Drive Chassis Components

210.1 611271 Front And Rear Axles - Hub Reduction

Item Part No. Description Qty. |Item
1 0707000261GT  SEAL.....tiiiiiiiiiiiiiieeie e 2 45
2 0707090912GT PLUG, BREATHER.........cccvviieiiiiiiiiees 1 46
3 0707091229GT SCREW.....ccciiiiiiiiiiiniinienieieeeeseee e 28 48
4 0707091230GT AXIE CaSE....cceeivvieiiiiiiiiiiiieeee e 2 49
6  0707000265GT Sealing RiNG........coeiivreriiiiieiiieeeiieee s 2 50
7 0707091231GT  JOINT ....eviiiiieee e 2 51
8 0707090267GT  PIVOt PiN....ccveieiiiieeiiiee e 2 52
9 0707090756GT GREASE NIPPLE........coooiiiiiiiiiiiiees 2 54

10 638548GT 56

11 0707090057/GT SCREW,RING GEAR........ccvvveveeeiiins 12 57

12 0707000268GT THICKNESS........ooiiiiiiiiiiieieeeiiieeeeen 2 58

12 0707090290GT THICKNESS......ccoooiiininiiriceieiiearene 2 59

12 0707000201GT THICKNESS.......ooiiiiiiiiiiiieieeeeiiiieeen 2 60

13 0707000269GT  SEAL.....tiiiiiiiiiiiieeeeeee e 2

14 639625GT BUSHING......coiiiiiiriinieeeeeececseea 2

15  0707090270GT  JOINt BOX....ieruviriieniieiiienieieiie e 2

16 0707090271GT  PIVOt PiN...coeeiiiiiiiieiiiieeiiee s 2

17 634546GT

18 0707000104GT  SCREW.....ciiiiiiiiiiiiiiiiee e 4

21 0707090169GT BUSHING.......cooiiiiiieeieeeiiiieieee e 2

22 0707091232GT  SEAL...ccoiiiiiiiiiiiieieeeiesie e 2

23 0707000117GT WHEEL STUD.......ccovviiiiiiiiiiieeeeiiiiies 16

24 0707000118GT WHEEL NUT.....ceiiiiiiieiiiiiiiieeeeees 16

25  632383GT SEAL .ottt 2

26  639646GT SNap RiNG...ccviiiieiieeicieece e 2

27 639639GT RING GEAR......cociiiiiiiieieieee e

28 639640GT SUPPORT,RING GEAR....

29 639647GT PLATE,LOCKING........cceveeiiiiiiiiieeeenninans

30 633205GT NUT e 2

31 0707091233GT SCREW......cooiiiiiiiiiinienieeeeesc e 2

32 639641GT SNAP RING......cccccviiiiiiiiiiieeieeeen 3

33 639642GT PINION,DIFFERENTIAL........ccvvveeiiinne 6

34  639643GT BEARING......ccoiiiiiriiiieeieisene e 6

35  633486GT

36 0707090371GT

37  07.07090065GT

38  07.07090321GT

39 634417GT

40  637567GT

41  639645GT

42 639637GT Bearing........coovueeiiiiieeiiee e 4

43 0707091234GT  WHEEL HUB........ooiiiiiiiieeeeee 2

44 634416GT SNAP RING......ccccveiiiiiiieieiieeen 2

Genie

Part No. 57.0411.0063GT GTH-3007 AU.3

Part No. Description Qty.
634419GT  O-RING.....cococvcvicieceeiee e 2
634415GT  SNAP RING.......ccooiiririrerieiieeceeie s 2
0707000354GT PLANET GEAR CARRIER.........ccccouvnnne. 2
0707090727GT RING GEAR SUPPORT........cccceveverrnnn 2
0707091253GT  PLANET GEAR KiT...ccoeviriiiirircrereinne, 6
0707091251GT  STEERING CASE,RIGHT.......ccccovvevinnne. 1
0707090365GT SCREW,STEERING ADJUST................ 4
0707091235GT STEERING CASE,LEFT.......ccoovvevevnnnne. 1
0707090119GT STUD,DRIVE AXLE....

0707090071GT  WASHER......cocoovivcriciieeeeee e,

0707000070GT  NUT ....oooviviviriiiieiiseeieieie st 8
633176GT  GREASE ZERK.......ccoovieiiiriicreieisinnns 2
0707090758GT  PIPE FITTING.......cocooviveviiieeeeeieveveveveens 2

33



I 200 Drive Chassis Components October 2018

211.1 611272 Rear Axle - Central Housing

6 | OPTIONAL

Genie
34 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

200 Drive Chassis Components

Iltem Part No.

3 0707090371GT
070709.1246GT
6  0707090113GT

Description

PLUG,MAGNET
Carter......ccouuuneee

211.1 611272 Rear Axle - Central Housing

Ganie

Part No. 57.0411.0063GT

GTH-3007 AU.3

35



I 200 Drive Chassis Components October 2018

212.1 611273 Rear Axle - Differential

TEREX BRAND

36 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 633160GT NUL s 1
2 0707000383GT Flange.......cccccovueeiiiiieaiiiie e 1
3 070709017AGT  BEAriNG.....ceiveeririiiieiiieeieesieeaiee e eniee e 2
4 633098GT SEAL,DIFFERENTIAL ....coovvviiiiiiiiiinennn, 1
5 0707000359GT  SPACET .....eeeeiieeiiiiriiieeeeee it e e e e e ariiieees 1
8 633574GT SPACER......ooiiiiiee e 1
9 0707001247GT BEVEL GEAR........oovviiiiiiiiiiieieeeiiiiieen 1

10 0707000751GT  SCIEW...cieeeiiiiiiieeieeeiitieeeee e e e eee s 12
12 633529GT

13 0707000761GT DIFFERENTIAL BOX.....ccccvvviveieeeiiiiiiees 1
14 0707000914GT WASHER.......c.otiiiiiiieiiieee e 2
15 0707090762GT DIFFERENTIAL PINION.......cevviiiieiins 2
16 0707000916GT SATELLITE ART (GEAR).....cccvveviviieanns 4
17  0707090917GT  Friction Washer..........cccovvvvviiiiiiiniciie 4
18  0707090918GT  PiNl..ceciciiiiiiiinienieieeciesie sttt 2
19 0707000254GT DOWEL...cccoiiiiiiiiiiiieesiiiieeee e 3
20 0707090919GT  PiN..ceiiiiiieiiiiee et 1
21  0707090706GT CROSS JOINT

22 0707000235GT SAFETY SHEET.....ccoiiiiiiiiiiiieieeeiiiieen 1
25 633110GT O-RING.....oiiiiiiiiiee e 1

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

212.1 611273 Rear Axle - Differential
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I 200 Drive Chassis Components October 2018

213.1 611274 Rear Axle - Steering Cylinder

Genie
38 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018 200 Drive Chassis Components |

213.1 611274 Rear Axle - Steering Cylinder

Iltem Part No. Description Qty.
1  0707090908GT CYLINDER, STEERING.........cccccervnennan. 1
3 0707090909GT TIE ROD...ccociiiiiiiiieicieiieeeeeeeieieeseeee s 2
3A  1274515GT  NUT,SELF LOCKING
for 07.0709.0909
4 0707000930GT SCREW......c.cocveviiiiiiieeieeeeiesees e 4
Genie

Part No. 57.0411.0063GT GTH-3007 AU.3 39



I 200 Drive Chassis Components October 2018

214.1 611275 Rear Axle - Coupling Support

Genie
40 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

200 Drive Chassis Components

214.1 611275 Rear Axle - Coupling Support

Iltem Part No. Description Qty.

1 0707090218GT BUSHING..........cocvevieiiiieieiereievcieeea 4

2 0707091250GT BUSHING......cceiiiiieiieicieieeeeeesieis s 2

4 633176GT  GREASE ZERK.....cccocoimrereirenireneens 2

5 638548GT PLUG . ... 2

6 0707090289GT SUPPORT ....cceiiiiririeieieieieieee st 2

Genie

Part No. 57.0411.0063GT GTH-3007 AU.3
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I 300 Engine Components

Thermostatic By-pass Valve
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301.1 611276 Cooling System (To SN GTH300718M-163, from SN GTH300718M-165 to

Part No. 57.0411.0063GT

GTH-3007 AU.3

42



October 2018

300

Engine Components

301.1 611276 Cooling System (To SN GTH300718M-163, from SN GTH300718M-165 to
SN GTH300718M-182)

Item Part No. Description Qty. |Item
1 01000L0204GT SCREW M8X45 UNI 5737 8.8 ZN.......... 2 44
2 01003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 8 45
3 0100230054GT  NUT,M8 UNI 7473 6S ZN......ceevveirieeens 2 46
4 1260357GT  OIL COOLER,TD2.9......ocvvveieiiiiiiineeennn 1 47
5 01000L0254GT SCREW M8X20 UNI 5739 8.8 ZN.......... 4 48
6 01003L0301GT FLAT WASHER D10 UNI 6593 ZN.......... 4
7 0402270058GT CLAMP DN 40/60 LG12......cccvvvevveeeannes 2
8  5330016747GT Radiator Manifold
9  B330016789GT Radiator Manifold

10  5332000088GT Complete Radiator..........c.cccoeeviveeneenneene 1

11 0140310003GT WASHER,D12 UNI 6593 ZN..........cvvveeen 4

12 0946700028GT INSULATOR.....ccviieiiiiieeiiir e 4

13 0L003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 7

14 0140320003GT SPRING WASHER D8 ZN...........ccee. 13

15 070712023AGT  VALVE.....ooiiiiiiiei e 1

16 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 8

17  53300L6806GT Rubber HOSe.........cccooviiiiiiiiciiicece 1

18  0707120154GT

19  O07450L0287GT  SENSOI......ceiiiriieiiriieiriee e e sree e 1

20  0707120164GT Fan Guard.........cccccceevieniiiiiieniieieesene 1

21 53300L5500GT HOSE......ccoiiiiiriieecieiesie e 1

22 0402270068GT CLAMP DN 22/32 LG 9....vvveeiviveciiieaes 2

23 0908050000GT RUBBER HOSE..........cooociiiiieeiiiiines 1,4

24 0707120261GT  RaAiatOr......ccvrveeiriieeenreeesreeee e 1

25 01L00030210GT SCREW M8X50 UNI 5931 8.8 ZN.......... 4

26 5401000005GT WASHER......ccoviiiiiiiiiiiieteee e 5

27 5401000135GT PULLEY - GTH5519...

28  5L0BI1A763GT Bracket........cccooveeiiiiniiiiiieniiceiec e

29 0707120175GT CAPRADIATOR,DEUTZ......ccccevvirrnnnnn. 1

30 070501.0026GT LEVEL INDICATOR 3/4".....ccceviiiiiiannne. 1

31  0708010027GT Copper Washer.........ccocovvvveiiiinecnniene. 1

32 0707120163GT  CONVEYON ....cceiiiiiiiieiieeeieiieeeee e 1

33 0402270051GT CLAMP DN 10/16 LG 9..ccvveviveeiieiieenee. 4

34  0707120165GT

35 5401000127/GT

36  0140320004GT

37  0100030939GT

38 0707120239GT

39  070712023GT

40  0707120236GT

41 0707120241GT

42 0707120237GT  HOUSING.....ceiiiiieiniiniinicnieee e 1

43 0707120240GT  SPriNG..cevieereeriesieeiiienireeiee e 1

Genie

Part No. 57.0411.0063GT GTH-3007 AU.3

Part No. Description Qty.
0707120238GT  ADAPTER.......ciiiiteirietii e 1
0707120242GT  SNAP RING.......ciiiiiiiinieeieieeee e 1
07050L0097GT  DIPSTICK . ...ciiiiiieiiieee e 1
04022705083GT  ClamP.....ceeerieiieniieeiie it 2
5401000153GT  SHIM....oouiiiiiiiicieeieie et 2
43



October 2018

GTH-3007 AU.3

‘ 301.2 611277 Cooling System (For GTH300718M-164, From GTH300718M-183)

I 300 Engine Components

Part No. 57.0411.0063GT
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October 2018

300 Engine Components

301.2 611277 Cooling System (For GTH300718M-164, From GTH300718M-183)

Iltem Part No.
1 01.0001L.0204GT
2 01.0031.0299GT
3 0100230054GT
4 5108114763GT
5 01.00030959GT
6 0946700028GT
7 010031.0301GT
8 01.00230055GT
9 0100310055GT
10 1260357GT
11 07.08010097GT
12 5330016789GT
13 04.02270058GT
14 0140320003GT
15 5330016747GT
16 0707120321GT
17 53.3001L.6806GT
18 0707120314GT
19 5332000088GT
20 0707120316GT
21 5330015500GT
22 04.02270068GT
23 07.07120320GT
24 0908050225GT
25 04.02200061GT
26 0604420117GT
27 5401000135GT
28 0707120317GT
29 0707120318GT
30 0707120319GT
31 04.02270503GT
32 0707120322GT
33 0402270061GT
34 0707120323GT
35 5401000127/GT
36 0100010254GT
37 0100190105GT
38 0140320004GT
39 5401000153GT
40 54,01000005GT
41 014031.0003GT
42 0100030210GT

Description Qty.
SCREW M8X45 UNI 5737 8.8 ZN.......... 2
FLAT WASHER D8 UNI 6593 ZN............ 6
NUT,M8 UNI 7473 6S ZN........ccocvvrernen. 2
Bracket........ccoooieiiiiiiii 1
Screw M10 X 40 LG.8.8 ZN UNI 5931.....4
INSULATOR.....ooiiiiiieiiieeee e 4
FLAT WASHER D10 UNI 6593 ZN.......... 4
NUT,STOP,M10 UNI 7473 6S ZN............
FLAT WASHER D8 UNI 6592 ZN...

OIL COOLER,TD2.9......ouvvveiiiiiiiiiienennnn 1
DIPSTICK ...oiiiiiiiiiiiiieee e 1
Radiator Manifold............cccccvvveveniiennenne. 1
CLAMP DN 40/60 LG12......cccvvvevrereannnnn 2
SPRING WASHER D8 ZN..........c.cc..... 16
Radiator Manifold............cccccvvveienienenne. 1
CONVEYON.....oiiiiiiiiiieee e 1
Rubber Hose........cccccoiiiiiiiiice 1
Complete Radiator............ccccevvveeneenneene 1
Radiator........c.ccovvieiiiiiic e, 1
HOSE...c e 1
CLAMP DN 22/32 LG 9...ovvvevvieeeiiieees 2
Rubber Seal.........ccccocoiiiiiiiiiiie 1
RUBBER PIPE.........ccoiieiiiieee 1
PLUG 1/4" BSP...cooveveiiee e 3
BONDED RING 1/4"

PULLEY - GTH5519

BY-PASS VALVE.......ccoooiiiiiiiiiieiiee e

CAP .. 1
LEVEL INDICATOR 3/4"......ccooiiiieinannne 1
Clamp....ccieiee e 2
Fan Guard...........ccccoeciiiiiiiiiiies 1
CLAMP DN 10/16 LG 9.....oovvevieiieinne 4
Alternator Guard COVer...........ccoceevveenee. 1
PUIEY .. 1
SCREW M8X20 UNI 5739 8.8 ZN. .4
NUT M10 UNI 5588 6S ZN.........cc.ccevunene 4
SPRING WASHER D10 ZN...........ccc...... 8
SHIM ..ot 2
WASHER. ... 5
WASHER,D12 UNI 6593 ZN..........ccuveeen 2
SCREW M8X50 UNI 5931 8.8 ZN.......... 4

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie
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302.1 611278 Injection, Accelerator - Stage IlIA Engine

Iltem Part No. Description Qty.
1 0946560020GT Complete Throttle Pedal..............ccvevenees 1
2 5502080114GT Air Suction Manifold Assembly................ 1
3 0L000LO057/GT SCREW TE M14X100UNI 5737 8........... 2
4 0100230054GT NUT,M8 UNI 7473 6S ZN......covvvvvviirrannnn 2
5 0L003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 8
6 0L000L1465GT SCREW M8X40 UNI 5739 8.8 ZN.......... 3
7 0442270016GT CLAMP D60 HOLE 10.5......cccvveiiiiiiiinns 5
8 0140320003GT SPRING WASHER D8 ZN..........ccccuvveees 2
9  0946040076GT Sensor

10 0707230089GT SEAL STRIP.....ccviiiiiiieeiiiiieceeeeeiiies 0.6
11  53300L6749GT Air Filter Manifold............cccccoveiiiiiiennne 1
12 01003LO0KAGT  FLAT WASHER D6 UNI 6592 ZN............ 2
13 0442270000GT CLAMP DN 60/80 LG12.......ccevvevveeeannn 4
14 010001L0154GT SCREW M6X16 UNI 5739 8.8 ZN.......... 2
15  5108114533GT Air filter SUPPOIt......ccooevriiiiiieiieenieeiiene 1
16 53300L6746GT Manifold.........coceeviiieniiiiiciiccic e 1
17  0707000040GT Main Air Filter Element.............cccccoeeeeee 1
18  0707000041GT Secondary Air Filter Element .1
19 53300L6792GT HOSE,INTAKE.......ccooiiiiiiiieieeeiiieeee, 1
20  0707000052GT Bracket, Air Filter .........coccoeviiiiiinicninne 1
21 0140320002GT SPRING WASHER D6 ZN.........cccovvvennes 2
22 0707000035GT Output ValVe........ccceevieeriiiiiieiieeieciiene 1
23 0946040069GT  Air Filter Kit........c.oooiiieeriiieiiiieiieees 1
Genie

Part No. 57.0411.0063GT GTH-3007 AU.3
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October 2018 300 Engine Components

303.1 611279 Exhaust System - Stage IlIA Engine

Iltem Part No. Description Qty.
1  5330016849GT Exhaust Pipe.........ccccrviiviieniiiiniiniieenne. 1
2 5331000058GT  SIlENCET...ccouiiiiiiiiieiiiie e 1
3 0908080347GT CLAMP 64-67 M8.....cceovverrererieericernenes 1
4 (0LO00LO2S7GT SCREW M8X30 UNI 5739 8.8 ZN.......... 2
5  0140320003GT SPRING WASHER D8 ZN.........ccccccoeee..
6  0LO0BLO299GT FLAT WASHER D8 UNI 6593 ZN
7  0LO0OLO3S6GT SCREW M10X30 UNI 5739 8.8 ZN........ 2
8  0140320004GT SPRING WASHER D10 ZN.........c.cc....... 2
9  0LO0BLO30IGT FLAT WASHER D10 UNI 6593 ZN.......... 2

Genie

Part No. 57.0411.0063GT GTH-3007 AU.3
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300 Engine Components

Item Part No. Description Qty. |Item
1  0908050146GT GAS/OIL QUICK CONNECTOR............. 2 42
0908050171GT  HOSE.......ccoiiiiiirieeic e 35 43
3 See 200 Drive Chassis Components, 44
FIGURE 611262, REF.66.................... Ref 45
4 See 200 Drive Chassis Components, 46
FIGURE 611262, REF.67.........c..........
5  0946700027GT  INSUIALON.......cciuiiiiieiiiiiie e 47
6  0LO0230056GT STOP NUT M12 UNI 7473 6S ZN.. 48
7  0908042300GT PUMPPRE ARRANGEMENT................. 49
8  0745200112GT SEAL KIT...oiiiiiiiiiiiiiiienieeeesieeeesie e 1 50
9  0707130061GT FLANGE.......cccotiiieirieieiieieeeeee e 1 51
10  OLO0OLO3SEGT  SCREW M10X25 UNI 5739 8.8 ZN......12 52
11 014032004GT SPRING WASHER D10 ZN........ccc..... 12 53
12 (01000L0506GT SCREW M12X30 UNI 5739 8.8 ZN........ 2 54
13 0140320006GT SPRING WASHER D12 ZN...........c...... 12 %5
14  0442380088GT Hydraulic PUMP.......cooiiiiiiiiiiiieeeiiieeee 1 56
15  0707130063GT BELL.... 57
16 0707130062GT HUB....ccoiiiierieeienieeiesie e 58
17  0946010082GT DIESEL ENGINE........c.cocoviiniiiinienene. 1 59
Stage IIIA Version
18  5108114413GT SUPPORT,ENGINE,FWHL... .1 60
19  5108114841GT ENGINE SUPPORT......ccceviivriieienieeneene 1 61
20  5108114414GT SUPPORTENGINE,FRONT L........c....... 1 62
21  (010001L0401GT SCREW,TE,M12X40 UNI 8.8 ZN.......... 10
22 07070L0268GT Solenoid Valve.........cccccovevviiiiniieenicnnens 1 63
23 07070L0267GT  SOIeN0Id......cceevirreeieieeiesiceeeec e 2 64
24 0442380063GT HYDRAULIC PUMP 2.......cccooviiiiienne. 1 65
25  074500L03B51GT  Fuel PUMP....ooiiiiiiiicicneee e 1 66
26 074500L0067GT FILTER,OlL....occiiiiiiiiiiiieiceecc e 1 67
27  010031L0059GT FLAT WASHER D16 UNI 6592 ZN 68
28  0100310057GT WASHER, FLAT, D12, UNI 6592, ZN.....28 69
29  0745010284GT Fuel Filter Cartridge.........ccoceevvveeerineeenne 1
30  510811472GT FILTER SUPPORT......ccoviieiirieienieeene 1
31  (0100010258GT SCREW M8X35 UNI 5739 8.8 ZN.......... 3
32 01003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 6
33 0100230054GT NUT,M8 UNI 7473 6S ZN......oocvvcvvrrenens 3
34 0705010051GT  ARErNAtOr......cccveviiiiiiieiienieeeiee e 1
35 07450L0286GT  Starter Motor..........coceeeiiiiieiiiiicciiees 1
36  07450L0304GT FUEL FILTER
37  07070L0260GT PRESSURE CONTROL VALVE.............. 1
38  070720053GT VALVE,LOAD SENSE........ccccooviiirienienns 1
39  0100030255GT SCREW M10X25 UNI 5931 8.8 ZN........ 8
40  07070L0241GT  VALVE.....ciiiiiiiieieeiene e 1
41  01400L0069GT SCREW M16X40 UNI 5737 10.9 2N......2
Genie

Part No. 57.0411.0063GT

GTH-3007 AU.3

304.1 611280 Hydraulic Pumps

Part No. Description Qty.
0140320007/GT SPRING WASHER D16 ZN.........cccuvveeen 6
0L003L0099GT FLAT WASHER D16 UNI 5714 ZN.......... 2
01400L0045GT Screw TE M 5X10 UNI 5739 8.8 ZN....... 4
070700L0270GT MAX PRESSURE VALVE.......ccccccovivvinnn 2
0100011537GT SCREW M16X50 UNI 5737 10.9 ZN......4
0140320001GT WASHER,SPRING,D5 ZN.........cccovvvenne 4
07070L0211GT  O-RING,R909154589 REXROTH........... 1
0745200214GT  SEAL KlT..oiiiiiiiiiiiiiiiee e 1
0745010285GT FUEL PRE-FILTER
0L000L0508GT SCREW M12X40 UNI 5739 8.8 ZN........ 8
01003L0053GT FLAT WASHER D5 UNI 6592 ZN............ 4
0L000LO25AGT SCREW M8X20 UNI 5739 8.8 ZN.......... 4
0140320003GT SPRING WASHER D8 ZN..........coocuvveeen 4
01003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 4
0908060147GT  FITTING,PUMP,FUEL .......ocovviiveirieinns 4
501000017GT WASHER, ZN, D70/16, SP 4.................. 2
0402270051GT CLAMP DN 10/16 LG 9.....ooeiiiiieiiieeas 8
TO9080600MGT  FLEXIBLE
HOSE,D12X18(1EACH-1METER).....0.47
0908050171GT  HOSE.......coiiiiiiiiieeeieiiiieee e 0.35
TOO0BBO0GT  FLEXIBLE
HOSE,D12X18(1EACH-1METER).....1.25
TO9080600MGT  FLEXIBLE
HOSE,D12X18(1EACH-1METER)....... 3.3
0604430002GT LOCKWASHER........ccooiiiiiiiiiieieiiiiiiiiees 4
07450L0201GT  SENSOR....coiiiiiiiiiiieeeieieeee e 1
07450L0289GT  Belt...cviviuiciiciiiinicrie e 1
070700L0271GT SUPERCHARGING VALVE.........cccuveeees 1
0908030837GT  FITTING....cceiiiiiiiiieeee e 3
074501.0303GT Complete Fuel Pre-Filter... .1
0908030838GT  FITTING....cceiiiiiiiieeee e 1
51
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401.1 611281 Cabin, View 1

Item Part No. Description Qty. |Item Part No. Description Qty.
1 O707230165GT RIGHT SIDE GLASS........oovrrvorrreereereeee 1 40 5B0010000BGT FIashing BEACON................irvovreeeen 1
2 O70728048GT GASKET ..oovovvovooooooeeoeeeeeeeeeeeeeseessesseses 4.1 41 O707230651GT  BIACKEL. ... ...eereerorooieeeeseensssssseeseneen 1
3 0707230169GT Screw TSPEI M8X40........cccccovvvrueennenns 2 42 0707230652GT Flashing Beacon Support...........cccceenee.. 1
4 O7T07230L14GT  Nylon WAShET......ooooooeeeresreresresrorrioee 16 43 0946100025GT SHOCK ABSORBER, SEAT................... 1
5 O707230006GT RUBBER.............eoeeeeereemmesressmmssreeseeeen 2 44 OTOT2B0487GT  DECAL..eereereerseroeeoeosoeeeeeneesrssseseseen 1
6 O707230281GT  SUPPORT ....eeeeeeeroooreeeeeeemeersesseenn 1 45 O707230198GT TAP......oooeeeeemeeereereeeeeeeeeesseeessseessessesssssss 1
7 O7TOT230412GT  SUNVISOT..rroeeeeeeeeeseeseeeeseeeeeeeeenenes 1 TR 10 - <1022 MR oY S 2
8  0707230089GT SCREW,PPH SMS 10X3/4ZAKEG.......10 47 901238GT  SCREW..ooooeooeoeesoosseosseosososieeeensenns 1
9 070723041GT PVC Hook 48 OLOOOLOGBGT Screw TE M10X45 UNI 5737 8.8 ZN.....1

10 OL00230061GT NUT,STOP,M4 UNI 7473 6S ZN.............. 2 49 O707230226GT RUBBER HOSE.........oooiooooioooeeneee 1

11 O707080509GT SEAT,BOTTOM CUSHION......vrrvorrere. 1 50  O707230616GT GASKET, RUBBER.............rroieereen 1
Excluded item 20 51  0707230224GT Spray NOzZzle.......cccccoveviiiieeiiieiieiicee 1

12 0908030569GT 52 (OLAO3LOOO7GT FLAT WASHER D4 UNI 6592............... 2

13 07073010GT 53 000BOBOBSIGT MAGNEL. ... . ooooosoeeeeeeeeeeeeeeeeeeeneeesee 1

14 0707230717GT 54  (0908030358GT Elastic Cable.........cccceevvveeevcieeeciieeeie, 1

15 0L00190106GT  NUT M10 UNI'5588 6S ZN...ovvvvvvverree: 2 55  SL0BLLATO7GT  InClinOMeEter SUPPOrt..............reeeeeeeee 1

16 0946100021GT Complete Seat........cccceeevevveeeiiireiiiieeannns 1 56 0L400L006IGT PHILLIPS SCREW M4X20 UNI 7687....2

17 O7070B0B0BGT SEAT, CUSHION BACK.......cvvvrreorrerren. 1 57 OTOTROIAGT

18 0046100027GT BELT,SEAT A5073.104........covvrrvrreemrene. 1 -

19 O707230227GT  PIPE FITTING.......ooooooeeeererreereeereeseeeneseon 1 -

20 0707030484GT Seat MicroswitCh............ccocvvveeeeeeiiiiinnns 1 60 0707230454GT

21  0046100067GT BUBBLE LEVEL 61 OL000LIPSGT

22 0LA00BOO02GT SCREW M4X15 UNI 5933 10.9 ZN........4 62 OLO0BLOBEGT

23 0707230835GT WIPER MOTOR........ccooormermmrrrmrrerrreeneneen 1 S —

24 O7TO7230168GT  UPPEr GlASS......coommvvrrmsssssssnnnsmsssssssssssss 1 64  BBOSLLOOAGT SPOILER ......oovooooooooeeeeeeeeeeessesssesseessssss 1

-~ O7072084GT  Cap Seal 65  O707230718GT RUBBER CAP..........oooooorrerrmrrrrrreereeeeesion 2

Use this hole Cap Seal on first time
replacement of Upper Glass 66  5111000040GT Cab Structure

07.0723.0168GT, if original Upper Glass
didn't have a hole

25 0707230336GT WIPER ARM.......cotiiiiiiiiiiiiieeee e 1
26 0707230013GT Brush / Wiper Blade 800 mm.................. 1
27  0707230657GT Windshield Glass..........c.ccevverieenecinnne 1
28 0707230433GT  GASKET ..ciiiiiiiiiiiiie e 3.8
29  (0946700030GT Lower Vibration Damping...........ccccceeuven. 2
30 0L003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 2
31 0140010104GT Screw TE M16X120 UNI 5737 8.8ZN.....4
32  (0946700031GT Upper Vibration Damping..

33 09080B30571GT  ShiM..ciciiieiiiiie et eeee e
34 0908030570GT  BUSH.....ceiiiiiiie ettt 1
35 01403L0001GT FLAT WASHER D16 UNI 6593 ZN.......... 4
36 641042GT GLASS STOP.....oviiiiiiiiiiiieeeeeeiiieeeen 5
37 0707230055GT RUBBER PLUG D.10........ccvvveveiiiiiiines 1
38 0707230054GT RUBBER PLUG D25.........cocoiiviiiiieeene 2
39 0100230068GT STOP NUT M16 UNI 7473 6S ZN........... 6

TEREX BRAND

Part No. 57.0411.0063GT GTH-3007 AU.3
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402.1 611282 Cabin, View 2

Item Part No. Description Qty. |Item Part No. Description Qty.
O707280420GT  REAR GLASS...vvvvoooooeeeeeeeeeeseese e, 1 46 O707400429GT NUT,M8 UNI CL8 ZN..oooovovoooooreeee 2
2 O7072304BGT GASKET ......oooeeeeveoreoroerrresseeeeeeeeesseeseeen 6 47 641004GT  TANK, WIPER W/ PUMP............cocccccceen 1
3m +3m 48 OTOT230452GT  COVET..ooooooooreeeeeeeeseeseeseseesseeseereseeeeeneens 1
3 0r07230176GT 50 O7O7230453GT  COVET.oovorrrorreeeeeeeeeeeeseeseesseeseeeneeeneees 1
4 0707301AGT 51  0707230456GT External Sound Proofing Panel............... 1
5 070723016GT 52 O707400847GT RUBBER CARPET........ooioioeeeeen 1
6 0707230161GT 53 O707230B06GT RECEPLACIES. ... .. .rroooooeeoeeeeeeeereerrreeneneen 2
7 O707230441GT SCREW,TCEI M5X50.............oooiciereen 2 54 641019GT  HMANDLE... 1
8  O70723044GT TOGGLE LEVER,COMPLETE............... 2 55  SXISIOGT Water Tank Cover (Black Cap)... N
9 641042GT  GLASS STOP.....ovmmmmmssssssiisinirsssss 3 56 O7072304UGT  SUPPORT ..oeeeoeosooooeeeeeeeseeeneeeen 1
10 O707230236GT STOP PAD.......ooooooeeoeeeeeeeeeeeereeereeseeeeeseon 2 57 O707T20MIGT SCREWTPEIMEX30n .o )
11 070730719GT SCREW,TCB+M5X80 UNI 7687............. 1 58 OTO7BOMEGT WINDSCREEN WIPER BRUSH. ... 1
12 O70723004GT MIRROR W/BRACKET, SINGLE............1 59 O707230152GT  SEAL.eooereeooesoeooeosoeeeeeeeeesssssenseneee 1
13 0707230042GT  IMHITON ...uvuvieeeeeeeeceiireee et 1 60 0707230445GT  Windscreen Wiper Motor....................... 1
14  0707230634GT UPPER DOOR FRAME WITH GLASS....1 61 O707BOBEGT WIPER ARM.... 1
15 0707230675GT  UPPER DOOR FRAME....oovvvvvvvrrrrereess 1 62  OLOOBLOOGAGT FLAT WASHER D6 UNI 6592 ZN............. 1
16 0707230144GT DOOR STOP KIT......ooooovvervrerrrereereeenenenn 1 B X
17 0707230429GT CRINKLE WASHER,DM.10......rrovooooo.. 1 64 OL00ZBOB3GT STOP NUT M6 UNI 7473 6S ZN....
18 O70728048GT  WASHER,D10X20..........cccmmmvresssssssvee 2 65 O707230627GT  SCIEW.....ooovoveeeeeerrereeeeeeeeeeeeeeseesseessesssssse
19 O707230427GT  SCREW,TE,M8XL6.....rrrroroororrrrrsessrersse, 2
20  0707230426GT UPPER DOOR GLASS........covvrrvorrorrene. 1
21  0707230410GT PIN,8X85.
22 070723045GT BUSHING
23 0707230645GT LEFT SIDE GLASS.......cooorrorrrrrrrrrrornenen 1
24 0707230655GT DOOR COATING.........ccorerrrrrrerrrrrererereen 1
25 O707230638GT  PIOfiIE..........oooooeeeeeeeeeeererseseeeeeeeeeeeeeeeseeee 1
26 0O0BIB0BBOGT HANDLE ........ooverrmmmmrrrerrereereeeeeseeseeeseeee 1
28 O707230671GT
29 O707230421GT
30 641024GT
31 O707230172GT
32 O707230714GT
33 0707230290GT
34 070723015/GT HANDLE, INTERNAL DOOR.................. 1
35  O707230067GT SCREW,M6-1.0X20MM FHSCS ZP......3
36 O707230713GT LOWER DOOR ASSY........rirrioiereen 1
37 O707230646GT BELT, DOOR ASSY.......rrorrioirieereen 1
38 OLOOOBOZAIGT SCREW...oeoeeeeeseeesoesseesoeosioeeeeeneen 1
39 OLOOOLOL0BGT SCREW M6X60 UNI 5737 8.8 ZN........ 1
40  O707230175GT SCREW, M6X20 DIN 933 YZ HCS........8
41 O707230173GT  Washer DEX12MM............ooooiovoovovereee 8
42 OTO7280672GT  HINGE-ooooooooooeeeeeeeeeeeeeseerseeseeoseeeeeneens 4
43 0707230185GT SCREW, M6X30DIN933 YZ HCS........... 3
44 O70723014GT  PLAIN WASHER.........oriorrooroioooeereen 2
Genie

Part No. 57.0411.0063GT GTH-3007 AU.3
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400 Cab Components

Iltem Part No.

01.0001.0252GT
01.40320003GT
01.0031.0299GT
51.09035193GT

A W N P

Description

SCREW M8X16 UNI 5739 8.8 ZN
SPRING WASHER D8 ZN............
FLAT WASHER D8 UNI 6593 ZN..
Front Grille........ccocoeiiiiiiiiiciies

Ganie

Part No. 57.0411.0063GT

GTH-3007 AU.3

403.1 611283 Front Protection Grid
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400 Cab Components

Iltem Part No.
1 09.08060058GT
2 07.07230149GT
3 0707230693GT
4 07.07230090GT
5 07.07230076GT
6 07.07230660GT
7 0707230661GT
8 07.07230484GT
9 0707230658GT
10 0442270012GT
11 0707230194GT
12 0402270061GT
13 640985GT
14 0707230694GT
15 0707230109GT
16 07.07230108GT
17 07.07230010GT

Description Qty.
HOSE Fitting....c.vveoveeniieiieiiceeceeeeee 2
FILTER ... 1
COVEN ... 1
BALL-GRIP....cccoiiiiiiiiiiieiiiiieee e 2
Plain Washer D6X18............cccccevcieinens 2
CONVEYON.....oiiiiieee e 1
AIr HOSE...c.oviiiiiiec 0.8
AIR HOSE.......oooiiiiiieeeeeee 0.4
Heater Valve...

Clamp....ecieiee e
Rubber Hose LG.1000...........ccccocveninene 9
CLAMP DN 10/16 LG 9.....oovvveiieiieinne 6
Heater.....ooooovieiiie e 1
COVEI ..t 1
SCREW. ...ttt 5
A INlet. ..o 1
AirInlet......coooi, 2

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

404.1 611284 Heater
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Item Part No. Description Qty. |Item
1 5212005523GT  Oil Tank ABS COVET.....ccceevevvvreeiirieeeenne 1 39
2 0707230638GT  Profile......cccccceeniiiiiiiniiiiinccc e 1 40
3 B21200552GT Upper Front Dashboard..............cccceeene 1
4 B5212005521GT Lower Front Dashboard.............ccccceeueee. 1 41
5  B212005519GT COVER,BOX,ABS........cccsiiiviiriiiinieanens 1 42
6  5212005502GT Dashboard..........cccocoeiiiieniiiiiicnieeiceee, 1 43
7 07070B0577GT  SWITCH.....oiiiiiiieieeceie e 1 m
8  0707030429GT KNOB, STEERING MODE SELECTOR..1

Complete Switch Item 8 + Item 7 45
9 5600120083GT ROAD/JOBSITE SWITCH COVER........1 46

Complete Switch ltem 9 + ltem 11 47

10  5600170046GT SWITCH COVER.......cccovviiirieeierieeene 1 48
Complete Switch Item 10 + ltem 11 49

11 5600170044GT  Switch CoNtact.........cceeeveveeiniiieiiieeeies 2 50

12 5600170039GT  CAP....cciiiiiiieeie e 7 51

13 5600150007GT Dashboard Cover..........ccccooveriieeneennnene 1

14 0707230640GT  Air Inlet Fitting........ccoooeeeeiiieniiiieeiieeee 2

15  5600170054GT FAN SWITCH COVER.......cccooeviivennne. 1
Complete Switch ltem 15 + Item 33

16 5600160206GT DISPLAY ....coiiiiiiiirieiee e 1

17  0707230030GT SCREW,PPH SMS 10X3/4ZAKEG......... 9

18  0707080728GT Plug D.30.....cccovviieiriieeirieeeneeee e 1

19  5600160107GT FWD/REVERSE SWITCHASSEMBLY....1

20  0707230104GT RETAINER......ccocoiiiiiiiiec e 6

21  0707230639GT Air Inlet

22 550602048GT Complete Switchs Panel............ccceeeenees 1

23  0707030727/GT Switch - Start ENgine.........ccccoeeeeeviieeene 1

24 5600210158GT Boom Control Unit........ccceeevvenieeneeinenne 1

25  0707030532GT CONTACT ..ooitiriieiieeeieniee et 1

26 5212005547GT  PlAte.....coueeiiiieeiiiieeiesieeiesieee e 1

27  0707230493GT WIRE-O BINDING FOR LOAD
CHARTS ..o 1

28  5600170130GT Road Lights Switch Cover...........c.cccuee.. 1

29  B212005525GT  Front Steering Column Cover................. 1

30  5600160091GT Emergency SwitCh.........cccceviiiiierincennnn. 1

31  5212005526GT Rear Steering Column Cover.................. 1

32 5600160180GT Complete JOYStCK.......cccoeeeriiieeriiiieaiaen. 1

33  5600170132GT Switch Contact

34  5600170064GT CONTACT (SWITCH)...cevveievriieiiiieienne 1
Complete Switch Item 34 + Iltem 37

35  5600160106GT Right leVer......cc.eeeiiiiiiiiiiee e 1

36  0707230571GT

37  5600170070GT LIGHT SWITCH COVER........ccovrvenne 1
Complete Switch ltem 37 + Item 34

38  (09080830572GT THREADED CLIP M5......cccooviiiiiniieiens 4

Genie
Part No. 57.0411.0063GT GTH-3007 AU.3

405.1 611285 Dashboard

Part No. Description Qty.

5212005518GT  Instruments Dashboard.................ccc....... 1

01400100164GT Screw TC M4 x 10 8.8 ZN UNI 7687....... 6
Screw To lock Item 19 - 35 to Steering
Column

560017.0067GT

07.0741.0010GT

0707410174GT

070741.0023GT

070741.0224GT Complete Handle...........ccccevvveiiivncniennnn. 1

5600160082GT Rubber Protection...........cccccccoeeiiininennnn. 1

0707410225GT  Functions Abilitation Microswitch............ 1

5212005548GT  Panel.......ccccuveiiiiiiiiiiiiiicicec e 1

5505110002GT Complet Rear Side Dashboard............... 1

5600170141GT  SWITCH TYCO....oiiiiiiieiiiiieeiiee s 1

0707230641GT  Plug D.38......coiiiiiieiiiieeiiieeesiiee e anees 1
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‘ 501.1 611286 Boom (1st - 2nd Telescopic Element)
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Genie
62 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

500 Boom Components

501.1 611286 Boom (1st - 2nd Telescopic Element)

Item Part No. Description Qty. |Item
1  5102013971GT 1st Telescopic Element..............cccocveneee. 1 44
2 5102003981GT 2nd Telescopic Element............cccceeeeuens 1 45
3 5402010074GT Bushing 60/70 LG.100........cccccovvvrrenrennnne 2 46
4 SA000B0183GT  PIN ...t 1 47
5 010001L0353GT SCREW M10X20 UNI 5739 8.8 ZN........ 1
6 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 1
7 5400000242GT Extension Cylinder Foot Pin.................... 1
8 01000L0211GT SCREW M8X80 UNI 5737 8.8 ZN.......... 1
9 0140320004GT SPRING WASHER D10 ZN .14

10 0L003L0055GT  FLAT WASHER D8 UNI 6592 ZN.......... 12
11 5109035304GT PROTECTIVE BRACKET......ccccvvviiiiinnes 1
12 0201170101GT GREASE NIPPLE G1/8......ccccccovvivenee. 1
13 5400000240GT Levelling Cylinder Head Pin.................... 1
14  5400040134GT Extension Cylinder Head Pin.................. 1
15 5407060048GT SLIDING GUIDE.........cccocvieiiiiecieeee 2
16 (7200010 010 2472C €1 I = |\ PO PRSP 1
17 0140010008GT SCREW M10X90 UNI 5737 8.8 ZN
18 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN...
19 5108114240GT SHIM,WEAR PAD,60X200X1.............ce..
20 01000L0209GT SCREW M8X70 UNI 5737 8.8 ZN.......... 1
21 5407050034GT  WEAR PAD.....cociiiiiiiieeiieeeee e 2
22 5402000000GT BUSHING M10X8.5......cccvvvvveeieeeiiinns 14
23 0100060049GT SCREW M10X30 UNI 5933 10.9 ZN...... 6
24 5108114131GT SHIM, WEAR PAD,100X60X1.............c.... 4
25 01000L0356GT SCREW M10X30 UNI 5739 8.8 ZN...... 12
26 010001L1476GT SCREW,TE,M10X45 UNI 8.8 ZN............ 4
27 5402000001GT BUSHING M10X13.5........
28 5407060049GT WEAR PAD,100X60X12.......ccceveeeiiuirnnnns
29 5407060037/GT SLIDING GUIDE.........ccooiiiiiiieieieiiiiees 2
30 5108114711GT  SHIM,WEARPAD.........ocoiiiiieiiieieiieee 2
31  5407050047GT Lower Rear Pad 100X25X15.................. 2
32 0140030041GT SCREW M8X16 DIN 7984 8.8 ZN.......... 4
33 0201170061GT GREASE NIPPLE MB6........ccovviveiiieiins 2
34 0140060004GT SCREW M8X20 UNI 5933 10.9 ZN........ 1
35 0908030062GT WASHER D10........coovviiiiiiiiiieeeeeiiiiiees
36  5407060069GT WEAR PAD,200X60X20
37 0140060013GT SCREW M10X25 UNI 5933 10.9 ZN...... 2
38 0140320003GT SPRING WASHER D8 ZN..........ccccuvveeen 4
39 5108114241GT SHIM,WEAR PAD,60X60X1..........ccceuree 2
40 0100230054GT NUT,M8 UNI 7473 6S ZN......coevvvevriirnnnns 1
41 01003L0301GT FLAT WASHER D10 UNI 6593 ZN.......... 8
42 0707260043GT SLIDING BLOCK HOLDER.............cc.... 2
43 0201170119GT GREASE NIPPLE G 1/8....ccccvvveivieeanns 1
Genie

Part No. 57.0411.0063GT

GTH-3007 AU.3

Part No. Description Qty.
0L000L0252GT SCREW M8X16 UNI 5739 8.8 ZN.......... 4
0908030357GT BOOM LEVEL INDICATOR.........ccccevrne.. 1
0140030000GT SCREW M4X16 UNI 5931 8.8 ZN.......... 2
B401000155GT  SHIM....ociiiiiieieieeieieeee e 2
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I 500 Boom Components

502.1 611287 Manual Fork Attachment

Part No. 57.0411.0063GT

GTH-3007 AU.3
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500 Boom Components

Iltem

o g~ W N P

10
11
12
13
14
15
16
17
18
19
20
21
22

Part No.

533001.0500GT
04.06000228GT
04.06000087GT
0442100019GT
0442100018GT
04.0607.0141GT

5400000235GT
01000L0156GT
01.40320002GT
01.00230053GT
01000L0104GT
51.04005030GT
540001.0081GT
09.08030406GT
01.0031.0054GT
0241020012GT
(01.4001.0008GT
01.00230055GT
5400020091GT
540201.0095GT
54.00000261GT
5401000151GT

Description Qty.
MANIFOLD, BOOM HOSES................... 1
CAP FITTING F 1/2" BSP.....ccoovvverernnn. 1
PIPE FITTING 90......coviveirieieierireerennns 2
QUICK COUPLING, FEMALE 1/2.......... 1
QUICK COUPLING, MALE 1/2............... 1
PIPE FITTING 90 1/2GASXM 13/16-16

ORFS ... 2
PIN oottt 1
SCREW M6X20 UNI 5739 8.8 ZN.......... 3
SPRING WASHER D6 ZN.........cccoeunnnne. 3
STOP NUT M6 UNI 7473 6S ZN............. 2
SCREW M6X40 UNI 5739 8.8 ZN.......... 2

Fork Attachment...

LANYARD,PIN.......cooooiiiiiiiiiiiiin 1
FLAT WASHER D6 UNI 6592 ZN............ 3
RING PIN....oooiiiiiiiiiiice e, 1

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

502.1 611287 Manual Fork Attachment
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503.1 611288 Standard Forks

TEREX BRAND

66 GTH-3007 AU.3 Part No. 57.0411.0063GT



October 2018

500 Boom Components

Iltem Part No.

51.1301.9180GT
51.13014400GT
54.0000.0068GT
5401000027GT
01000L0409GT
01.0023.0056GT
01.4041.0005GT
0140190004GT

0w N o g b~ W N P

Description Qty.
Floating Fork Support Plate.................... 1
FORK- 100mm THINNER VERSION ..... 2
PIN, FORK. ..ottt 1
WASHER. ... 1
SCREW M12X80 UNI 5737 8.8 ZN........ 1
STOP NUT M12 UNI 7473 6S ZN........... 1
DOWEL M12X25 UNI 5927 12.9 ZN...... 2
NUT M12 UNI 5589......ccccciiiiiiiiiiieeinnns 2

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

503.1 611288 Standard Forks

67



October 2018

I 500 Boom Components
‘ 504.1 611289 Cylinders

Genie

Part No. 57.0411.0063GT

GTH-3007 AU.3
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500 Boom Components

Iltem

w

0w N o o b

10

10

11
12
13
14

14

15
16
17
18
19
20

21
22
23
24

25

26

27

Part No.

5301003226GT
070721.0121GT
044239,0005GT

01.0031.0055GT
0140320003GT
01.0001.0206GT
070721.0123GT
0707050085GT

5304001821GT
0442390052GT

044230015/GT

01.00030208GT
639992GT

540000.0243GT
04423900651GT

0442390156GT

0442390004GT
5303002221GT
(020117.0061GT
0745290202GT
530000.3827GT
07.07050081GT

5400000241GT
01.4001.0003GT
01.0023.0056GT
0442300155GT

0442390159GT

0707220037GT

0707050101GT

Description Qty.
CYLINDER,EXTENSION........cccvvvrieenenne 1
Cylinder Gasket Kit.........ccccovvieeeiiieeinnes 1
SAFETY VALVE......cooiiiiieeeeeee e 2
To SN GTH300718M-197

FLAT WASHER D8 UNI 6592 ZN............ 4
SPRING WASHER D8 ZN.........cccvvveeenn. 4
SCREW M8X55 UNI 5737 8.8 ZN.......... 4
Seal Kit Cylinder.........cccocvvvviniienicinene 1
SEAL KT oot 1
To SN GTH300718M-197

CYLINDER,TILT .ot 1
Safety Valve........cccevviiiiiiniciieiecee 1

To SN GTH300718M-197

OVERCENTER VALVE.........cocoiiiiins 1

From SN GTH300718M-198
SCREW, TCEI,M8X40 UNI 8.8ZN..
GASKET/JOINT KlIT...ooiiiiiiiiiiiiieies

Lifting Cylinder Foot Pin.............ccccceuee.. 1
SAFETY VALVE.......ccoiiiieiineieneeee 1

To SN GTH300718M-197

OVERCENTER VALVE.......ccociiiiiiiine 1

From SN GTH300718M-198
SAFETY VALVE......ccoooiiiiiinies

CYLINDER,SLAVE

GREASE NIPPLE M6.......ccccveviiiiniicinene 2
Cylinder Gasket Kit.........ccccooceviiiiiieinnns 1
CYLINDER,LIFT i 1
SEAL KT oot 2
To SN GTH300718M-197

Lifting Cylinder Head Pin...........cccccc...... 1
SCREW M12X100 UNI 5737 8.8 ZN......2
STOP NUT M12 UNI 7473 6S ZN........... 2
OVERCENTER VALVE.......cccoceiinienenne 1

From SN GTH300718M-198

OVERCENTER VALVE........c.ccoiniiinnne 1

From SN GTH300718M-198

From SN GTH300718M-198

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

504.1 611289 Cylinders
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October 2018

505.1 611290 First Section Pipes And Clamps

TEREX BRAND

70 GTH-3007 AU.3

Part No. 57.0411.0063GT



October 2018

500 Boom Components

Iltem Part No.

5334024081GT
5334024080GT
09.0803.0043GT
01.00030157GT
(09.0803.0060GT
09.08030061GT

o g~ W N P

01.0001.0258GT
53.34024085GT
5334024084GT
10  5334024083GT
11 5334024082GT
12 (0100030158GT

Description

CLAMPDOUBLE,D16...................
LOCKING BRACKET,DOUBLE

505.1 611290 First Section Pipes And Clamps

Ganie

Part No. 57.0411.0063GT

GTH-3007 AU.3
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601.1 611291 Fork Balancing

LEVELLING CYLINDER P

P MAIN VALVE

| LEVELLING \
CYLINDER -

TEREX BRAND

72 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

600 Hydraulic System

Iltem Part No. Description Qty.
1 54020L0099GT BUSHING ....coviiiieieeiieieeeie e 1
5402020004GT  BUSHING......cooiiiiriieienieccsreecsie e 1
3 0408070141GT PIPE FITTING 90 1/2GASXM 13/16-16
ORFS...ooiiieee e
010001.0211GT SCREW M8X80 UNI 5737 8.8 ZN
040607.0145GT PIPE FITTING 3/8BSPX13/16-18
ORFS. ..ot 2
6  0408070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS...oiiie e 2
B5400000261GT  PiN..ceieiiiieiecieenie e 1
8  (0406051683GT Fork Cylinder Double Hose - 1/2 - FD -
R.SPEC.180°.....cccteiiiiiiiiieeenie e 1
9  0408070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS...oiiie e 2
10  010001L0308GT SCREW M10X70 UNI 5737 8.8 ZN........ 1
11 0100230085GT NUT,STOPM10 UNI 7473 6S ZN............ 1
12 5400000224GT  PiNcieiieiiieieieeiese e 1
13 0201170101GT GREASE NIPPLE G1/8.......ccccevvvueennee. 1
14  0707210117GT SNAP RING
15  0707210019GT BALL JOINT
16  0406051425GT Hose R1 X 1/4 950 F90 9/16"-18 F90
9/16"-18 ORFS 45°.....ccciiiiiiiiiiieeienne 1
17  0406070126GT PIPE FITTING TMF+C 13/16-16 ORFS...2
18  0406070124GT PIPE FITTING 90 M-M 13/16-16 ORFS..2
19  0406051474GT Flexible Hose R2 X 1/2 1250 FD 13/16"-16
MD 16 S DIN 24.....ooiiiiiieieieeesieeee 2
20  0406051481GT Flexible Hose R2 X 1/2 1050 FD - F90
ALTA (56 mm ) 13/16-16 ORFS............. 1
21  04068051265GT Flexible Hose R2 X 1/2 LG. 1050 FD-F90
13/16-16 ORFS......ooveeireeeeneeeeeeeeee 1
22 01002300AGT NUT,M8 UNI 7473 6S ZN.....ccceevvereeennnee. 1
23 0406050986GT Flexible Hose R2 X 1/2 LG. 450 F90 - FD
13/16-16 ORFS......oovieirieiiineeenieeee 1
24  0406061427GT Flexible Hose R2 X 1/2 420 F90-FD 1
3/16"-12 ORFS....ccoiiveiireeineeeneeee 1

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

601.1 611291 Fork Balancing
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602.1 611292 Auxiliary Circuits

TEREX BRAND

74 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018 600 Hydraulic System |

602.1 611292 Auxiliary Circuits

Iltem Part No. Description Qty.
1  0406051634GT Double Hose - 1/2 - FD - R.SPEC.180°...1
2 0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS .ottt 2
3 0406051432GT Flexible Hose R2 X 1/2 LG. 1500 F90 - F90
13/16-16 ORFS-180° .....cccovveivirriieinenns 2
Genie

Part No. 57.0411.0063GT GTH-3007 AU.3 75
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603.1 611293 Boom Extension

Genie
76 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

600 Hydraulic System

Iltem Part No. Description Qty.
1 0604420122GT BONDED RING 1/2"......ccovieiiirerrrierennns 4
0402140035GT DRILLED SCREW 1/2 BSP........cccceuu... 2
3 0406050626GT HOSE R2X1/2 LG 1100 F90 13/16 MD 16
S DIN 24 2

4 040607011GT PIPE FITTING 1/2 BSPX13/16-16
ORFS..oiiieeee et 2

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

603.1 611293 Boom Extension
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I 600 Hydraulic System

October 2018

604.1 611294 Boom Lifting

MAIN VALVE

TEREX BRAND

78

Part No. 57.0411.0063GT



October 2018

600 Hydraulic System

Iltem Part No.

1  0406070111GT

Description Qty.

PIPE FITTING 1/2 BSPX13/16-16

040607.0109GT PIPE FITTING,90 M-F 13/16-16
3 0408050194GT Pipe R2 X 1/2 L=1100 F90-FD 13/16-16
ORFS...ooiiii e 1
4 0406051265GT Flexible Hose R2 X 1/2 LG. 1050 FD-F90
13/16-16 ORFS.......ccocoiiiiiiiiccee 1

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

604.1 611294 Boom Lifting
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I 600 Hydraulic System

605.1 611295 Service Brake

. MAIN VALVE

GTH-3007 AU.3

N

Qi
>
-

Part No. 57.0411.0063GT
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600 Hydraulic System

Iltem

w

© 00 N O 0 b

10
11

12

13
14
15
16
17
18
19
20
21
22

23

24
25

26

27
28

Part No.

04.0607.0131GT
0604420128GT
0406051280GT

054309.0002GT
04.022700654GT
07.07230092GT
(094656.0019GT
0442100005GT
04.0605.1699GT

07.07300081GT
04.0605.1655GT

0406061702GT

5600120027GT
07.07300080GT
01.0003.0203GT
0745290027GT
(09.0803.0088GT
0543090001GT
04.0607.0153GT
050401.0017GT
0543290003GT
04.0607.0113GT

04.06050653GT

07.07300084GT
(07.07300085GT

0707300086GT

07.07300083GT
07.07300082GT

Description Qty.
PIPE FITTING TMF+C 9/16-18 ORFS.....2
BONDED RING M12.......cccooviiiiiiiieeanne 3
Hose R1 X 1/4 1500 D. 14 FD

O/16"-18 ..eeeiiiieieeiee e 1
BRAKE RESERVOIR W/BRACKET ....... 1
CLAMP DN 15/25 LG 9....oeiiiiiiieiieees 2
Rubber HOSE........cccooiiiiiiiiiiccce 1
Complete Brake Pedal...........c.ccccovennene 1
TEST PORT MCS M14X1,5.......cccccuvuneen 1
Hose R1 X 1/4 LG.450 F90-F90 9/16-18
ORFS @ 90°....ciiiiiiiieeiiee e 1
CLIP e 1
Hose R1 X 1/4 LG.3000 FD- F90 9/16-18
ORFS..ooi e 1

Hose R1 X 1/4 LG.350 F90-F90 9/16-18
ORFS 95° ...t

SWITCH, NEGATIVE BRAKE

SPING. it 1
SCREW M8X20 UNI 5931 8.8 ZN.......... 2
SEAL KIT oo 1
KNURLED COUPLING .......ccccvveeiieeinne 1

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

605.1 611295 Service Brake
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606.1 611296 Main Valve

. MAINVALVE

TEREX BRAND

82 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

600 Hydraulic System

Item Part No. Description Qty. |Item
1 0442360117GT  Main ValVe........cccuvveviieeeiiiee e 1 38
2 0406070113GT PIPE FITTING 1/4 BSPX9/16-18

ORFS..oo e 3 39
3  0406050616GT HOSE R2X1/4 LG 2300 F90 FD 9/16-18 40
ORFS ... 1 41
4 0406070153GT PIPE FITTING 14X1.5X9/16-18 ORFS....5 42
5 0406050513GT FLEXIBLE HOSE........ccoiiiiiiiieeeieiiies 1 43
6 0406051700GT Hose R1 X 1/4 2750 FD F90 9/16"-18.....1 44
7 0406051701GT Hose R1 X 1/4 2850 FD F45 9/16"-18.....1 45
8 0406070167GT PIPE FITTING 1/2BSPX 9/16-18
ORFS..oo e 1 46
9 0442270016GT CLAMP D60 HOLE 10.5... 47
10 0543200027/GT ACCUMULATOR 0.5 L..oieviiieeieeeiiiiiies 48
11 0543200031GT ACCUMULATORS, EMPTY ...ccceiiiiiiiinnn 1 49
12 0406070107GT PIPE FITTING 3/4"BSP X1"3/16-12 50
ORFS ... 1
13 0406070115GT PIPE FITTING TMF+L 9/16-18 ORFS.....1
14 5330006753GT BULKHEAD,TESTPORTS.........cccvvveeeee. 1 51
15 0442100005GT TEST PORT MCS M14X1,5......cccovvvvune 4
16 0406070114GT  PIPE FITTING 3/8 BSPX9/16-18
ORFS..ooi e 1
17 01000L0211GT SCREW M8X80 UNI 5737 8.8 ZN.......... 2
18  0707410255GT Solenoid Valve...........ccooovvvineeicninnenne. 8
19  07074L0007GT  Cartridge........ccoveeivveniiinreeniieeieenineeieens 1
20  0707410258GT  Cartridge.....ccoeeeerureeeriiieeiiieeesiieeeeiiee e 1
21 O7074L0257GT  Cartridge........cooeeiveeruienieeniieaieenire e 1
22 0707400014GT NUT,PROTECTION......coviiviiiieeeeeiiiiiieens 4
23 0406050674GT HOSE,ETERNITY, 1/4 1500........ccccceuee 1
24 0406051419GT Hose R1 X 1/4 1550 F90-F90 9/16"-18
ORFS A 270, 1
25 0406070845GT PIPE FITTING M 22X1,5 CIL.X9/16-18
ORFS..ooi e 1
26 070741.0058GT SOLENOID VALVE.......ccociiiiiieeeieiiiiiees 1
27  0707410253GT Inlet Seal Kit.........coooveeeirveiiieecneeee 1
Coupling seal kit from item 39 to item 31
28 070741.0252GT MANIFOLD CLOSING.......cccevvveeeiiiiiinnn 1
29 0707410261GT  ValVe....ooiiiiiiiiiieeeee e 1
30  07074L0260GT  ValVe......cooooiieiiiieeieceeie e 1
31  0707410286GT Boom Lifting Section...........cccccevevrneenen. 1
32 0707410285GT Fork Levelling Section............cccccuveeennee. 1
33  0707410250GT Auxiliary Circuit Section.... .1
34 0707410284GT Boom Extension Section............cccocueneee. 1
35 0100030960GT SCREW M8X100 UNI 5931 8.8 ZN........ 2
36 0100230054GT  NUT,M8 UNI 7473 6S ZN......cevvevrieeans 2
37 0L003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 5
Genie
Part No. 57.0411.0063GT GTH-3007 AU.3

606.1 611296 Main Valve

Part No. Description Qty.
040605.1695GT Hose R2 X 3/4 300 BAR 3150 F90 F90 1
3/16"-12 ORFS 45°.....ccciiiiiiieiiieene 1
070741.0247GT  MANIFOLD INLET.....coioiiiiiiiieiin e 1
0140320003GT SPRING WASHER D8 ZN
010001.02A4GT SCREW M8X20 UNI 5739 8.8 ZN.......... 2
0707410268GT  SOIENOId.......eeeiiiiiieiiiieeeiee e 1
070741.0277GT  SPOOI Kit...ovveeieeiiieiieeieeieeeee e 1
014001.004GT SCREW TE M8X120 UNI 5737 8.8 ZN....1
0707410283GT  Section Seal Kit........ccceeveveeiiiiieiiieeenes 1
Coupling seal kit from item 34 to item 28
0707410269GT  VaIVE......eiiiiiiiieiieeieeeee e 1
070741.0287GT  SPOOI Kit......oeovviiiiieiiiiiieieeee e 1
070741.0264GT  SPOOI Kit....o.veeeiiiiieiii e 2
0406070119GT  PIPE FITTING.....eeiiiiiiieieeeiee e 1
070741024GT  SECTION SEAL KlIT..ooviiiiiieiesieeee, 3
Coupling seal kit from item 31 to item 32,
from 32 to 33, from 33 to 34
0707410270GT Overcenter ValVe.........ccocceeenieieiiiieeannns 2
83
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607.1 611297 Tank And Exchanger - IlIA Engine

... RADIATOR

ATEREX BRAND
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84 GTH-3007 AU.3

Part No. 57.0411.0063GT



October 2018 600 Hydraulic System

607.1 611297 Tank And Exchanger - IlIA Engine

Iltem Part No. Description Qty.

1  0406061703GT HOSE R4X1 4450 F90 - FD 1 7/16-12....1
2 0406050136GT HOSE R1X3/4 LG 900 FD F90 1"3/16-12

ORFS...ooi e, 1
3 0408070163GT PIPE FITTING 1/4BSPX11/16-16
ORFS...ooiiii e 1
0442270016GT CLAMP D60 HOLE 10.5.........ccceviinneen. 2
0406000046GT PIPE FITTING 3/4X 3/4 BSP.................. 1
0406070179GT PIPE FITTING 1"1/4BSP-1"7/16-12
ORFS ..o 1
7  04060051782GT HOSE R4X1" LG 2900 F45-FD 1 7/16"-12
ORFS. ..o 1
8  0604420124GT BONDED RING 3/4.....ccciiiiiiiiiiiieiies 3
0442390013GT  Valve 3/4 PA 2.5......ccoiiieiiiececeeee 1
10  0406070142GT PIPE FITTING 1" GASX1-7/16-12
ORFS. ..o 2
11  0406070139GT PIPE FITTING 3/4BSPX11/16-16
ORFS...ooi e, 1
12 0406051417GT HOSE R1X3/8 LG 1800 F90-F9011/16-16
ORFS ..o 1
13 0406070842GT PIPE FITTING M27x2 ISO 6149-2 XM 1
3/16"-12 ORFS.....cooviiiiiiiieciee 1
14 0406000078GT PIPE FITTING.........coociiiiiiiiiiiecieee 1
15  0LO00LO25/GT SCREW M8X30 UNI 5739 8.8 ZN.
16  0L003L0055GT  FLAT WASHER D8 UNI 6592 ZN............
17  0LO00LO2X4GT SCREW M8X20 UNI 5739 8.8 ZN.......... 1
18  0140320003GT SPRING WASHER D8 ZN..........ccoceeeee 1
19  0100230054GT NUT,M8 UNI 7473 6S ZN........ccovvvernennne 1
20  0406070107GT PIPE FITTING 3/4"BSP X1"3/16-12
ORFS...ooi e, 1
21  0406070101GT Pipe Fitting A 90° M-M 3/4 BSP X
1"7/16-12 ORFS....ooiiiiieeeneeee e 1

Ganie

Part No. 57.0411.0063GT GTH-3007 AU.3
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October 2018 600 Hydraulic System

608.1 611298 Suction System Hydraulic Pumps

Iltem Part No. Description Qty.
1 010003025/GT SCREW M10X35 UNI 5931 8.8 ZN........ 8
2 0140320004GT SPRING WASHER D10 ZN........ccocuvveees 8
3 0442230018GT  Flange......cccueeiiiriieniieeiie e 4
4 0442290090GT Hose 3/4 500 BAR LG.770 FL45 D.42 FLD

DLAT i 1
5 06040L1510GT  O-RING...eviiiiiiieiiiee ettt 2
6  0406050775GT Flexible Hose R1 X 1/4 LG 900 F90 FD
916-18 ..o 1
7 0406070103GT PIPE FITTING M12X1.5 X 9/16-18
ORFS. .o 4
8 0406051694GT Hose R1 X 3/4 1150 F90 ALTA F90 1
3/16"-12 ORFS A 90°.....uuiiiiiiiieeieee s 1
9 0406070842GT PIPE FITTING M27x2 ISO 6149-2 X M 1
3/16"-12 ORFS....ccoiiveiireeineeeneeee 2
10 0442200091GT Hose 3/4 500 BAR LG.1100 FL90 D.42
FLD D47 1
11 0406070107GT PIPE FITTING 3/4"BSP X1"3/16-12
ORFS..ooi e 1
12 0406070865GT PIPE FITTING M22x1,5 ISO 6149-2 X M
1 3/16"-12 ORFS....ccoiiiieiieeieeeeeee 1
13 0406050244GT  Flexible HOSe.......cccevviiiriiiiiccieciece 1
14 0406070793GT FITTING,PIPE,90,1" BSP......cceeevviiiinns 1
15 0406070143GT PIPE FITTING M33X2 X1"11/16-12........ 1
16 06040LI509GT  O-RiNG..evvieiiiiieeiiieeciiee e riee e e s 2
17 0442230017GT  FIANGE....ciiiiiiieiiiiieeiiie e 4
18 01000LO401GT SCREW,TE,M12X40 UNI 8.8 ZN.......... 12
19  0442350048GT  Hydraulic MOtOr........cccevvviiiiiiiiciieciene 1
20 0406051697GT Hose R1 X 3/4 1150 FD F90 1 3/16"-12
ORFS..ooi e 1
21 0140320005GT SPRING WASHER D12 ZN.................. 12
22 0L003L0057/GT WASHER, FLAT, D12, UNI 6592, ZN...... 4
23 0406051564GT Hose R4 X 1 1/4 2300 F90 FD 1 11/16
ORFS..ooi e 1
Genie

Part No. 57.0411.0063GT GTH-3007 AU.3



I 600 Hydraulic System October 2018

609.1 611299 Power Steering System

Genie
88 GTH-3007 AU.3 Part No. 57.0411.0063GT




October 2018

600 Hydraulic System

Item Part No. Description Qty. |Item
1  0946360019GT Steering Wheel.........ccocvevveivieniiiicennn. 1 33
2 55060208M4GT Steering Column Kit..........ceevueiiniiieeennnes 1
3 0046360012GT POWER STEERING.....ooocccccocccoromrrrinns 1 34
4 0406070113GT PIPE FITTING 1/4 BSPX9/16-18 35

ORFS...oieoteeeeeeeee e 2 36
5  0406070110GT PIPE FITTING 1/2BSP x 11/16-16 37
ORFS..iieeeeee e 2
6  0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS. oo 3
0406070137GT PIPE FITTING 18X1.5X11/16 ORFS......4
8  0406051704GT HoseR2 X 3/8 750 F90 F90 11/16"-16
ORFS A 45° ..o 1
9 0406061494GT Hose R2 X 3/8 1250 F45 . F90 11/16"-16
1200 ittt 1
10 0406050637GT HOSE R2X3/8 1000 F45 11/16-16 F90
11/16-16 A 90....cuoveiirreriieeeeeeeeae 1
11 0442400052GT SOLENOID VALVE.......ccoceviiriiirieiiieienne 1
12 0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS..oiiiii e
13 010001L0108GT SCREW M6X60 UNI 5737 8.8 ZN
14  0406061705GT Hose R2 X 3/8 2500 F90 F90 11/16"-16
ORFS..iiieeeeee e 1
15 0406061718GT Hose R2 X 3/8 3100 F90 F90 11/16"-16
ORFS. .ot 1
16 0L00230053GT STOP NUT M6 UNI 7473 6S ZN............. 2
17  0406070178GT Pipe Fitting 1"1/2BSP-1"11/16-120RF....1
18  040605169%6GT Hose R1 X 1-1/4 900 FD 1" 11/16-12
ORFS. .ot 1
19 0406050600GT HOSE R2X1/2 LG750 F90 FD 13/16-16
ORFS...oieieeeeeeeee e 1
20  0406050299GT Hose R1 X 1/4 LG. 550 - FD F90 9/16-18
ORFS..oiieeeeee e 1
21 040607.0236GT Pipe Fitting 9/16 ORFS X 9/16 ORFS.....1
22  0406050100GT HOSE R2X1/2 LG 550 FD F45 13/16-16
ORFS...oieieeeeeeeee e 1
23 0406070237GT FITTING,13/16 ORFS.....ccceeevvvirierricrennne 1
24 0406060966GT Hose R1 X 1/4 LG.950 - FD F90 9/16-18
25 01.0031.0298GT
26 0442270038GT
27 04.06050640GT
28  0745290111GT  COIL, VALVE.......ocooiovierieiieeeeeeeens 2
29  0707060043GT  Seal Kit......oovrveeiiiieieieiceeeeeeeeiee s 1
30 06040L0123GT  O-RING....ciieeiiiieiiiee et 1
31  0LO00BOS5GT SCREW M10X25 UNI 5931 8.8 ZN........ 4
32 (0908080863GT STEERING WHEEL COVER.................. 1
Genie
Part No. 57.0411.0063GT GTH-3007 AU.3

609.1 611299 Power Steering System

Part No. Description Qty.

0406070121GT  PIPE FITTING 3/4 BSPX13/16-16

533001L5700GT
01.40320004GT
0707030775GT
070701.0344GT
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910.1 611307 Hydraulic Quick Coupling And 2 Aux Circuits -Part 1

Iltem Part No. Description Qty.
1 5600170050GT SWITCH COVER......c.cooviiiiiiieieeeiiiiiaen 1
2 5600170132GT Switch Contact...........cccoeevveiiiiiiieciienns 1
3 B508021025GT Electrical Line......cccoovveeneeieninieceeenne 1
4 5401000137GT SPACER D20/9 LG 10....ccceeevvvveeiieeanns 2
5 0140320003GT SPRING WASHER D8 ZN..........ccccuvveeen 2
6 0L000L0256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 2
7 0140320002GT SPRING WASHER D6 ZN...........cccuvveeen 2
8 01003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 2
9 5108114537GT ELECTRICAL CABLE SUPPORT.. .1

10 0L00190104GT NUT M8 UNI 5588 6S ZN.......ccoevvruvrnnenn 1

11  5600230050GT Cable Reel........ccccoiiiiiiiiiiiiiiiieece 1

12 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 2

13 0442270003GT CLAMP D16 HOLE 8.4........coevvvviiiiinnnn 2

14 010001L0107GT SCREW M6x12 UNI 5739 8.8 ZN........... 2
Genie

Part No. 57.0411.0063GT GTH-3007 AU.3



October 2018

7
7 \\\ ~\ .\
2 NN

® @

, SR S SO o @ N S
= S

‘ 910.2 611308 Hydraulic Quick Coupling And 2 Aux Circuits -Part 2

I 600 Hydraulic System

)

GTH-3007 AU.3

Part No. 57.0411.0063GT

92



October 2018

600 Hydraulic System

910.2 611308 Hydraulic Quick Coupling And 2 Aux Circuits -Part 2

Item Part No. Description Qty. |Item
1  5109035062GT Protection Cylinder...........ccccocveeviinnnennen. 1 37
2 OLOOBLOOBSGT FLAT WASHER D8 UNI 6592 ZN........... 10
3 OLA0Z20008GT SPRING WASHER D8 ZN..........cooco.. 10 38
4 5LO09BE276GT BRACKET .oovvveoeoeoosoeeeeeeeeseessseeeeeeeonns 1 39
5 0442400076GT SOLENOID VALVE....ooooooooooeeeeeeeern. 1 40
6  O7070L0316GT SOLENOID.........ooroooooososoeoseeeeeeeeeereeeeee 2 41
7 0406070L14GT PIPE FITTING 3/8 BSPX9/16-18 42

ORFS ooooeeoeoeoeoeeeoeeeeeeeeeeeeeeeeeeeeeen 3 43
8  0406070L12GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18 44
ORFS eoooeeoeeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeee 1 45
9 O40B0B0LAGT FLEXIBLE HOSE.....ooooooooeoeeeeeeeeeoiins 1 46
10 0406061719GT HOSE R2 X 1/4 200 F45 F90 9/16"-18
e 1
11 0406050113GT HOSE R2X1/4 LG 405 FD-F90 9/16-18
ORFS eoooeeoeeeoeoeeeeeeeeeeeeeeeeeeeeeeeeeee 1
12 0406070131GT PIPE FITTING TMF+C 9/16-18 ORFS.....1
13 0L00230053GT STOP NUT M6 UNI 7473 6S ZN............. 2
14 5305000604GT  CYliNdEr.....ccccuviiiiiiieiiiee e 1
15  OLO0OLO2S2GT SCREW M8X16 UNI 5739 8.8 ZN........10
16 OLOOOLOSSEGT
17 OLA0RR0004GT
18 OLOOBLOS0IGT
19 5400010088GT
20  OLOO0BOI62GT
21 0442390002GT
22 0406070L13GT
23 5LOBI14527GT
24 O745200158GT
25 0406070L10GT
26 OLOOOLOZSAGT
27 0406020625GT
28  OLOOBLOP9IGT FLAT WASHER D8 UNI 6593 ZN............ 2
29 0406020626GT HOSE R2 X 1/2 645 F90 F90 1/2" BSP
Za L0 1
30  OLOOBLOOBAGT FLAT WASHER D6 UNI 6592 ZN............. 2
31 0406070163GT PIPE FITTING 1/4BSPX11/16-16
ORFS oo 2
7 IRTT0 0o 10 0 7. A =1 S 1
33 0442100018GT QUICK COUPLING, MALE 1/2............... 2
34 OL4O0BOOBEGT SCREW M8X65 UNI 5931 8.8 ZN........... 4
35  OA0BO0009IGT PIPE FITTING CMFL/2 ES LG 25......... 1
36 O7070L0BL7GT SINGLE VALVE BODY.ooovvvvoeoveeeeoornn: 2
Genie

Part No. 57.0411.0063GT

GTH-3007 AU.3

Part No. Description Qty.
0406051721GT HOSE R2 X 3/8 1250 F90 F90 11/16"-16
135C. ettt 2
0604420122GT BONDED RING 1/2"
0406000087GT  PIPE FITTING 90
0442100019GT QUICK COUPLING, FEMALE 1/2.......... 2
0406000017GT  PIPE FITTING 1/2X1/2 BSP.......cccuc...... 6
5600170063GT SWITCH COVER......ccocvevriririirireeeieienes 1
5600170085GT  SWITCH.....ocviviviiiiiieeieieveieteees e 1
0LO003L0053GT  FLAT WASHER D5 UNI 6592 ZN............ 2
0908030835GT HOSES PROTECTION.......cccocvveeeinee. 0.8
0442270016GT CLAMP D60 HOLE 10.5.........cococvcveeee. 1
93
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701.1 611300 Cabin Relay - Fuse Board

Iltem Part No. Description Qty.
1  5600210170GT Complete Fuse and Relay Card.............. 1
2 641143GT FUSE ... 3
3 0707030148GT FUSE,L0A.....ccccoeiieieirineerineeee e 12
4 634973GT Fuse 15A. ... 4
5 07070830071GT  FUSE 25A.....ccoiiiiiiiiee e 1
6  0707030487GT Intermittence Relay.........cccccoveiiivennnnnns 1
7 5600069213GT RELAY, 12V...coiiiiiiiiiiiee e 8
Genie

Part No. 57.0411.0063GT GTH-3007 AU.3 95
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700 Electric Installations

Iltem

o g~ W N P

~

10
11
12
13
14
15
16
17
18
19
19

20
20

22

22

23

23

Part No.

550602.1023GT
5600080013GT
5600085217GT
550602.1020GT
5506021021GT

5600069201GT
5600020266GT
07.07030060GT
(07.07030069GT
0707030189GT
634975GT

0707030714AGT
5600069211GT
550602.1019GT
56.00080001GT
0707030220GT
56.00020333GT
56.0001.0049GT

5600020264GT
560001.0016GT

56.0001.0046GT

560001.0080GT

56/0001.0047GT

560001.0061GT

Description Qty.
Alternator Line........cccocvviienieinininceene, 1
GROUND BRAID......ccooiiiiiiieeiiiieeeen 1
BATTERY ..o 1
Positive Battery Cable.........cc.cccccvvveeneenn. 1
Cut-Out Switch Cable..........c.ccccoeveeenne 1
Deutz Control Unit...........cccoceneereneenenne. 1

Please Comunicate The Engine Serial
Number

Relay 12V 50A......ccccevieeeiiee e 1
CONNECTOR.....coeiiiiiiiieeeeeeriieeeeee 1
FUSE, 50 AMP.....ccviiiiiiiiiieeeeeen 1
FUSE,MAXIL,30A. ... 1
FUSE HOLDER........cccooeiiiiiiiieieee 1
Fuse 20A.......cooiiiiiii 1
FUSE HOLDER........cccccccveiiiiiiiiieee 1
Relay 12V 150A.......cccooiieiiiieeiieeeean 1
Negative Battery Cable

BATTERY CUT-OUT SWITCH................ 1
Fuse MAXI 100A.......ccooeeeiiiiiieeeee e 1
Black 1 way Connector.............cccceevvene 1
PN 1
For Black Connector

CONNECTOR,1 WAY .....oovtiiiiiiiirinineennn 1
PN 1
For Grey Connector

PIN .ot 2
For Connector Pin Numbers 1 and 2
Small Pin Seal........cccooeniiiiiiiiiiiice 2
For Connector Pin Numbers 1 and 2
Connector Big Pin........ccocceviniiinciene 2
For Connector Pin Numbers 3 and 5

Big Pin Seal.......cccoooiviiiiiiiiiiiiiiece 2

For Connector Pin Numbers 3 and 5

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

702.1 611301 Electric Installation, View 1
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Part No. 57.0411.0063GT

GTH-3007 AU.3
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700 Electric Installations

703.1 611302 Electric Installation, View 2

Iltem Part No. Description Qty.

1  5506021016GT Upper Cabin Line.........cccocvevviiniinneennnn. 1

2 5506021006GT Switch Dashboard Line..........ccccoccveeenne 1

3 5506020557GT Steering Column Line........cccocevviiennenns 1

4 5506021007GT Lower Cabin Line........cccocvvvvenrieneennene 1

5  5600020351GT  DiOdE......ccruiiiieriiaiieniiniienieeieesie e 2

6  5508021136GT CONNETTOR......ccoveiiiieiecieeceeeceee 1

Genie

Part No. 57.0411.0063GT GTH-3007 AU.3
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‘ 704.1 611303 Electric Installation, View 3

Part No. 57.0411.0063GT

GTH-3007 AU.3
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Iltem Part No. Description Qty.
1 55060211AGT Chassis Line.......cccooeriiiiieniiieiiciicee, 1
2 5506021024GT ENGINE HARNESS........ccooiiiviiniinienne 1
3 B5508020449GT REAR RIGHT LIGHT HARNESS............ 1
4 5506020450GT Rear Left Light Harness...........ccccooveeeee 1

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

704.1 611303 Electric Installation, View 3

101
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700 Electric Installations

Iltem Part No. Description Qty.
1  5600120091GT Translator Angle Extension .................... 1
2 0LO0010213GT Screw Te M 8X90 UNI 5737 8.8 Zn......... 1
3 0LO03L00S5GT FLAT WASHER D8 UNI 6592 ZN............ 2
4 (0140320003GT SPRING WASHER D8 ZN........ccceveneenee. 2
5  0LO0190104GT NUT M8 UNI 5588 6S ZN.......ccevvvrurenene 1
6  5506021047GT LMI System Wire.......cccoveevveenieeiieeneennns 1
7  O0L40010103GT Screw M.8 X 80 ....ccceevvevververienienieneenens 1
8 5108114582GT  SUPPOIt..ceeeeiaiiiiiieiieeeieiirreee e e e eiieeeeee s 1
9  0LO0030155GT SCREW M6X20 UNI 5931 8.8 ZN. .4

10  0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 4
11  (0LO03L00KAGT FLAT WASHER D6 UNI 6592 ZN............ 4
12 5600120048GT INCLINOMETER.......cccooiiiiveiriiieninene. 1
13 5600160182GT Wachendorff 7" Display .........cccccevveerneene 1
To SN GTH300718M-201
13 5600160207GT DiSplay 7".....cccecverireererieienieeeenieeeennes 1
From SN GTH300718M-202

14  5108114579GT Australia Display Support

15  (0100310053GT FLAT WASHER D5 UNI 6592 ZN............ 3
16  0140320001GT WASHER,SPRING,D5 ZN..........ccceeuvenee. 3
17  01000L0026GT Screw M 5X20 UNI 5739 8.8 Zn............. 3
18  5108114931GT Usb I-Button Bracket...........ccccecveeveerneene 1
19  5600120090GT Pressure SWItCh.........ccccovuviciiiiiiiiniciinns 4
20  5506021049GT USB Wired POrt .......cccovvvevineeicneeeenne 1
21  0LO0OLO211GT SCREW M8X80 UNI 5737 8.8 ZN.......... 1
22 5401000137GT SPACER D20/9 LG 10......ccccvveverrennenne. 1
23  5401000138GT Spacer D20/9 LG. 18

24 (0908030701GT Adaptor Wachendorff 7" Display ............ 1
25  5108114571GT SUPPORT,BOOM SENSOR................... 1
26 5506021050GT  SENSOI......cceiuiiiiieiiiiiie e 1
27  0100310298GT FLAT WASHER D6 UNI 6593 ZN............ 4
28  (0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 2
29  (0100011458GT SCREW M6X35 UNI 5739 8.8 ZN.......... 2

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie

705.1 611304 LMI System
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‘ 706.1 611305 Boom Auxiliary Hydraulic Circuit, View 1

I 700 Electric Installations

-

NI

ATEREX BRAND

G

Part No. 57.0411.0063GT

GTH-3007 AU.3
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Iltem Part No. Description Qty.
1  5600230050GT Cable ReE€l.......ccccviviiriiiiieniiciiciicee 1
2 S4010L0004GT  SPACET .....eueeieeeiaiiiiiieeeeeeiiieeeee e e e e 2
3  (0LOO0LO1S6GT SCREW M6X20 UNI 5739 8.8 ZN.......... 2
4 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 2
5 0140320002GT SPRING WASHER D6 ZN..........ccccuvveeen 2
6 5108114537GT ELECTRICAL CABLE SUPPORT...........1
7 5600170050GT SWITCH COVER......c.cooviiiiiiieieieiiiiiees 1
8  5600170132GT Switch Contact..........cccocoeevviiiiiiiiieiies 1
9  B50B02113BGT Electrical Line......cccovvveieeieiiicceeene 1

10 0L00190104GT NUT M8 UNI 5588 6S ZN.......ccoevvruvrnnenn 1

706.1 611305 Boom Auxiliary Hydraulic Circuit, View 1

Part No. 57.0411.0063GT

GTH-3007 AU.3

Ganie
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Part No. 57.0411.0063GT

GTH-3007 AU.3
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Iltem Part No.

5600160172GT
5109035133GT
01.0001.0156GT
01.0031.00AGT
0140320002GT
5506020792GT
01.0001.1438GT
0100310063GT
01.40320001GT

© 00 N O O B~ W N PP

Description Qty.
Camera.....cccovveiiiiieceee e 1
Camera SUPPOIt......ccooecverieeeeeiiiiineeeennn 1
SCREW M6X20 UNI 5739 8.8 ZN.......... 2
FLAT WASHER D6 UNI 6592 ZN............ 2
SPRING WASHER D6 ZN
WIKING oo
SCREW M5X20 UNI 5739 8.8 ZN
FLAT WASHER D5 UNI 6592 ZN............ 4
WASHER,SPRING,D5 ZN..........ccocuveenne 4
Genie

Part No. 57.0411.0063GT

GTH-3007 AU.3

707.1 611306 Rear Video Camera
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| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number

Page

Part Number

Page

Part Number

Page

Part Number

01.0001.0004GT
01.0001.0026GT .
01.0001.0057GT
01.0001.0104GT
01.0001.0107GT .
01.0001.0108GT
01.0001.0154GT
01.0001.0156GT .
01.0001.0204GT .
01.0001.0206GT .
01.0001.0209GT .
01.0001.0211GT .
01.0001.0213GT .
01.0001.0217GT .
01.0001.0252GT .
01.0001.0254GT .

01.0001.0256GT .
01.0001.0257GT .
01.0001.0258GT .
01.0001.0303GT .
01.0001.0308GT .
01.0001.0353GT .
01.0001.0355GT .
01.0001.0356GT .
01.0001.0401GT
01.0001.0405GT
01.0001.0409GT .
01.0001.0506GT
01.0001.0508GT
01.0001.0703GT .
01.0001.1438GT
01.0001.1458GT
01.0001.1465GT .
01.0001.1476GT
01.0001.1537GT
01.0003.0150GT .
01.0003.0155GT
01.0003.0157GT
01.0003.0158GT .
01.0003.0162GT
01.0003.0203GT
01.0003.0208GT .
01.0003.0210GT .
01.0003.0255GT .
01.0003.0257GT .
01.0003.0941GT .
01.0003.0959GT .
01.0003.0960GT .
01.0006.0049GT .
01.0019.0103GT .
01.0019.0104GT .
01.0019.0105GT .
01.0023.0051GT .
01.0023.0052GT .
01.0023.0053GT .

01.0023.0054GT .

01.0023.0055GT .

01.0023.0056GT .
01.0023.0058GT .
01.0023.0060GT .
01.0023.0062GT .
01.0031.0053GT .

01.0031.0054GT .

01.0031.0055GT .

...... 15, 43, 45
...... 69
...15, 63
...... 63, 73, 83, 103
...... 103

A7
...... 53, 57, 63, 93
...... 17, 43, 45,51

83, 85, 93

...... 15,19,91
.17, 49, 85
..19,51,71
.53

...... 91, 103, 105
...... 45, 53
...53

...... 15

...... 15,17, 19,
65, 89, 93,

...... 15,17, 19,
43, 45, 47,
63, 73, 83,

...... 19, 43, 45,
65, 73

...... 21,51, 67,

...... 53

...... 17

.17

...... 15, 51, 93, 103,
107

...... 15, 19, 47, 55,
65, 91, 93, 103,
107

...... 15,17, 19, 21,
43, 45, 51, 53,
63, 69, 83, 85,
93, 103

55,
103
21,
51,
85
63,

69

01.0031.0056GT
01.0031.0057GT
01.0031.0059GT
01.0031.0062GT
01.0031.0063GT
01.0031.0099GT
01.0031.0151GT
01.0031.0298GT

01.0031.0299GT

01.0031.0301GT

01.4001.0003GT
01.4001.0006GT
01.4001.0008GT
01.4001.0026GT
01.4001.0034GT
01.4001.0045GT
01.4001.0057GT
01.4001.0061GT
01.4001.0069GT
01.4001.0078GT
01.4001.0096GT
01.4001.0103GT
01.4001.0104GT
01.4001.0106GT
01.4001.0164GT
01.4001.0212GT
01.4003.0000GT
01.4003.0012GT
01.4003.0036GT
01.4003.0041GT
01.4006.0001GT
01.4006.0002GT
01.4006.0004GT
01.4006.0011GT
01.4006.0013GT
01.4006.0028GT
01.4019.0004GT
01.4019.0021GT
01.4023.0010GT
01.4031.0001GT
01.4031.0003GT
01.4031.0007GT
01.4032.0001GT
01.4032.0002GT

01.4032.0003GT

01.4032.0004GT

01.4032.0005GT
01.4032.0007GT
01.4032.0009GT
01.4032.0011GT
01.4041.0005GT
02.0117.0051GT
02.0117.0101GT
02.0117.0119GT
02.4102.0012GT
04.0214.0035GT
04.0220.0051GT
04.0220.0053GT
04.0220.0055GT
04.0220.0059GT
04.0220.0063GT
04.0227.0051GT
04.0227.0054GT
04.0227.0058GT
04.0227.0068GT

....... 15, 17, 19, 89,
91, 103, 105

....... 15, 17, 43, 45,
47, 49, 51, 57, 93

....... 19, 21, 43, 45,
49, 63, 93

....... 51, 103, 107

....... 15, 19, 47, 65,
91, 105, 107

....... 15,17, 19, 43,
45, 47, 49, 51,
53, 57, 63, 69,
83, 85, 91, 93,
103

....... 15,17, 19, 21,
43, 45, 49, 51,
63, 87, 89, 93

04.0227.0503GT ...

04.0600.0017GT
04.0600.0046GT

04.0600.0078GT ...

04.0600.0087GT
04.0600.0091GT

04.0600.0228GT ...

04.0602.0625GT
04.0602.0626GT

04.0605.0100GT ...

04.0605.0113GT
04.0605.0114GT

04.0605.0136GT ...

04.0605.0194GT
04.0605.0244GT

04.0605.0299GT ...
04.0605.0513GT ...
04.0605.0600GT ...
04.0605.0616GT ...
04.0605.0626GT ...
04.0605.0637GT ...
04.0605.0640GT ...
04.0605.0653GT ...
04.0605.0674GT ...

04.0605.0775GT
04.0605.0956GT

04.0605.0986GT ...

04.0605.1265GT
04.0605.1289GT

04.0605.1417GT ...

04.0605.1419GT
04.0605.1425GT

04.0605.1427GT ...

04.0605.1432GT
04.0605.1474GT

04.0605.1481GT ...

04.0605.1494GT
04.0605.1564GT

04.0605.1655GT ...

04.0605.1683GT
04.0605.1684GT

04.0605.1694GT ...
04.0605.1695GT ...
04.0605.1696GT ...
04.0605.1697GT ...
04.0605.1699GT ...
04.0605.1700GT ...
04.0605.1701GT ...
04.0605.1702GT ...
04.0605.1703GT ...

04.0605.1704GT
04.0605.1705GT

04.0605.1718GT ...

04.0605.1719GT
04.0605.1721GT

04.0605.1782GT ...

04.0607.0101GT
04.0607.0103GT

04.0607.0107GT ...

04.0607.0109GT
04.0607.0110GT

04.0607.0111GT ...

04.0607.0112GT
04.0607.0113GT

04.0607.0114GT ...

04.0607.0115GT
04.0607.0117GT

04.0607.0119GT ...
04.0607.0121GT ...
04.0607.0124GT ...
04.0607.0126GT ...
04.0607.0131GT ...
04.0607.0137GT ...

04.0607.0139GT

Genie
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.73,75,77,79, 89

93
73, 81, 83, 89, 93

04.0607.0141GT

04.0607.0142GT .

04.0607.0143GT
04.0607.0145GT

04.0607.0153GT .

04.0607.0163GT
04.0607.0167GT
04.0607.0178GT .
04.0607.0179GT
04.0607.0236GT
04.0607.0237GT .
04.0607.0793GT
04.0607.0842GT
04.0607.0845GT .
04.0607.0865GT
04.4210.0005GT
04.4210.0018GT .
04.4210.0019GT .
04.4223.0017GT .
04.4223.0018GT .
04.4224.0000GT .
04.4227.0000GT .
04.4227.0003GT .
04.4227.0012GT .
04.4227.0016GT .
04.4227.0038GT
04.4229.0090GT
04.4229.0091GT .
04.4235.0048GT
04.4236.0117GT
04.4238.0068GT .
04.4238.0088GT
04.4239.0002GT
04.4239.0004GT .
04.4239.0005GT
04.4239.0013GT
04.4239.0051GT .
04.4239.0052GT
04.4239.0155GT
04.4239.0156GT .
04.4239.0157GT
04.4239.0159GT
04.4240.0052GT .
04.4240.0076GT .
05.0401.0017GT .
05.4309.0001GT .
05.4309.0002GT .
05.4329.0003GT .
05.4329.0027GT .
05.4329.0031GT .
06.0401.0123GT .
06.0401.1509GT
06.0401.1510GT
06.0442.0117GT .
06.0442.0120GT
06.0442.0122GT
06.0442.0124GT .
06.0442.0125GT
06.0442.0127GT
06.0442.0128GT .
06.0443.0002GT
07.0501.0026GT
07.0501.0027GT .
07.0501.0051GT
07.0501.0097GT
07.0700.0006GT .
07.0700.0023GT
07.0700.0028GT
07.0700.0035GT .
07.0700.0040GT .
07.0700.0041GT .
07.0700.0052GT .
07.0701.0211GT .
07.0701.0241GT .
07.0701.0267GT
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07.0701.0268GT 07.0709.0320GT 07.0712.0314GT ....... 45 07.0723.0446GT ....... 55
07.0701.0269GT 07.0709.0321GT 07.0712.0316GT ....... 45 07.0723.0452GT ....... 55
07.0701.0270GT . 07.0709.0346GT ... 07.0712.0317GT ....... 45 07.0723.0453GT ....... 55
07.0701.0271GT 07.0709.0354GT 07.0712.0318GT ....... 45 07.0723.0454GT ....... 53
07.0701.0316GT 07.0709.0359GT 07.0712.0319GT ....... 45 07.0723.0456GT ....... 55
07.0701.0317GT . 07.0709.0365GT ... 07.0712.0320GT ....... 45 07.0723.0484GT ....... 59
07.0701.0344GT . 07.0709.0371GT ... 07.0712.0321GT ....... 45 07.0723.0487GT ....... 53
07.0703.0060GT . 07.0709.0388GT ... 07.0712.0322GT ....... 45 07.0723.0491GT ....... 53
07.0703.0069GT . 07.0709.0706GT ... 07.0712.0323GT ....... 45 07.0723.0493GT ....... 61
07.0703.0071GT . 07.0709.0710GT ... 07.0713.0061GT ....... 51 07.0723.0494GT ....... 55
07.0703.0148GT . 07.0709.0716GT ... 07.0713.0062GT ....... 51 07.0723.0506GT ....... 55
07.0703.0189GT . 07.0709.0727GT ... 07.0713.0063GT ....... 51 07.0723.0516GT ....... 53
07.0703.0229GT . 07.0709.0747GT ... 07.0721.0019GT ....... 73 07.0723.0571GT ....... 19, 55, 61
07.0703.0305GT . 07.0709.0751GT ... 07.0721.0117GT ....... 73 07.0723.0627GT ....... 53, 55
07.0703.0306GT 07.0709.0756GT 07.0721.0121GT ....... 69 07.0723.0638GT ....... 55, 61
07.0703.0429GT 07.0709.0758GT 07.0721.0123GT ....... 69 07.0723.0639GT ....... 61
07.0703.0484GT . 07.0709.0761GT ... 07.0722.0037GT ....... 69 07.0723.0640GT ....... 61
07.0703.0487GT 07.0709.0762GT 07.0722.0053GT ....... 51 07.0723.0641GT ....... 61
07.0703.0508GT 07.0709.0844GT 07.0723.0010GT ....... 59 07.0723.0645GT ....... 55
07.0703.0509GT . 07.0709.0871GT ... 07.0723.0013GT ....... 53 07.0723.0646GT ....... 55
07.0703.0532GT 07.0709.0908GT 07.0723.0024GT ....... 55 07.0723.0647GT ....... 55
07.0703.0577GT 07.0709.0909GT 07.0723.0036GT ....... 55 07.0723.0651GT ....... 53
07.0703.0714GT . 07.0709.0912GT ... 07.0723.0039GT ....... 53, 61 07.0723.0652GT ....... 53
07.0703.0727GT 07.0709.0914GT 07.0723.0042GT ....... 19, 55 07.0723.0654GT ....... 53
07.0703.0728GT 07.0709.0915GT 07.0723.0054GT ....... 53 07.0723.0655GT ....... 55
07.0703.0775GT . 07.0709.0916GT ... 07.0723.0055GT ....... 53 07.0723.0657GT ....... 53
07.0705.0081GT 07.0709.0917GT 07.0723.0057GT ....... 55 07.0723.0658GT ....... 59
07.0705.0085GT 07.0709.0918GT 07.0723.0076GT ....... 59 07.0723.0660GT ....... 59
07.0705.0101GT . 07.0709.0919GT ... 07.0723.0089GT ....... 19, 47 07.0723.0661GT ....... 59
07.0706.0043GT 07.0709.0921GT 07.0723.0090GT ....... 59 07.0723.0672GT ....... 55
07.0709.0057GT 07.0709.0930GT 07.0723.0092GT ....... 81 07.0723.0675GT ....... 55
07.0709.0065GT . 07.0709.0953GT ... 07.0723.0096GT ....... 53 07.0723.0684GT ....... 55
07.0709.0070GT . 07.0709.0993GT ... 07.0723.0104GT ....... 53, 61 07.0723.0693GT ....... 59
07.0709.0071GT . 07.0709.0996GT ... 07.0723.0108GT ....... 59 07.0723.0694GT ....... 59
07.0709.0104GT . 07.0709.1226GT ... 07.0723.0109GT ....... 59 07.0723.0713GT ....... 55
07.0709.0106GT . 07.0709.1227GT ... 07.0723.0114GT ....... 53, 55 07.0723.0714GT ....... 55
07.0709.0113GT . 07.0709.1228GT ... 07.0723.0134GT ....... 55 07.0723.0717GT ....... 53
07.0709.0117GT . 07.0709.1229GT ... 07.0723.0144GT ....... 55 07.0723.0718GT ....... 53
07.0709.0118GT . 07.0709.1230GT ... 07.0723.0149GT ....... 59 07.0723.0719GT ....... 55
07.0709.0119GT . 07.0709.1231GT ... 07.0723.0152GT ....... 55 07.0723.0720GT ....... 53
07.0709.0127GT 07.0709.1232GT 07.0723.0155GT ....... 55 07.0726.0043GT ....... 63
07.0709.0130GT 07.0709.1233GT 07.0723.0157GT ....... 55 07.0726.0138GT ....... 19
07.0709.0149GT . 07.0709.1234GT ... 07.0723.0161GT ....... 55 07.0726.0139GT ....... 19
07.0709.0169GT 07.0709.1235GT 07.0723.0165GT ....... 53 07.0730.0080GT ....... 81
07.0709.0174GT 07.0709.1236GT 07.0723.0168GT ....... 53 07.0730.0081GT ....... 81
07.0709.0188GT . 07.0709.1237GT ... 07.0723.0169GT ....... 53 07.0730.0082GT ....... 81
07.0709.0218GT 07.0709.1238GT 07.0723.0172GT ....... 55 07.0730.0083GT ....... 81
07.0709.0235GT 07.0709.1239GT 07.0723.0173GT ....... 55 07.0730.0084GT ....... 81
07.0709.0245GT . 07.0709.1240GT ... 07.0723.0175GT ....... 55 07.0730.0085GT ....... 81
07.0709.0249GT 07.0709.1241GT 07.0723.0176GT ....... 55 07.0730.0086GT ....... 81
07.0709.0254GT 07.0709.1242GT 07.0723.0185GT ....... 55 07.0738.0004GT ....... 23
07.0709.0257GT . 07.0709.1243GT ... 07.0723.0193GT ....... 53 07.0740.0014GT ....... 83
07.0709.0258GT 07.0709.1244GT 07.0723.0194GT ....... 59 07.0740.0347GT ....... 55
07.0709.0259GT 07.0709.1245GT 07.0723.0224GT ....... 53 07.0740.0429GT ....... 55
07.0709.0260GT . 07.0709.1246GT ... 07.0723.0226GT ....... 53 07.0741.0007GT ....... 83
07.0709.0261GT 07.0709.1247GT 07.0723.0227GT ....... 53 07.0741.0010GT ....... 61
07.0709.0265GT 07.0709.1250GT 07.0723.0236GT ....... 55 07.0741.0023GT ....... 61
07.0709.0267GT . 07.0709.1251GT ... 07.0723.0281GT ....... 53 07.0741.0058GT ....... 83
07.0709.0268GT . 07.0709.1253GT ... 07.0723.0290GT ....... 55 07.0741.0174GT ....... 61
07.0709.0269GT . 07.0709.1254GT ... 07.0723.0335GT ....... 53 07.0741.0224GT ....... 61
07.0709.0270GT . 07.0709.1255GT ... 07.0723.0336GT ....... 53 07.0741.0225GT ....... 61
07.0709.0271GT . 07.0712.0154GT ... 07.0723.0345GT ....... 55 07.0741.0247GT ....... 83
07.0709.0289GT . 07.0712.0163GT ... 07.0723.0410GT ....... 55 07.0741.0250GT ....... 83
07.0709.0290GT . 07.0712.0164GT ... 07.0723.0411GT ....... 53 07.0741.0252GT ....... 83
07.0709.0291GT . 07.0712.0165GT ... 07.0723.0412GT ....... 53 07.0741.0253GT ....... 83
07.0709.0293GT . 07.0712.0175GT ... 07.0723.0421GT ....... 55 07.0741.0254GT ....... 83
07.0709.0294GT 07.0712.0234GT 07.0723.0426GT ....... 55 07.0741.0255GT ....... 83
07.0709.0295GT 07.0712.0235GT 07.0723.0427GT ....... 55 07.0741.0257GT ....... 83
07.0709.0296GT . 07.0712.0236GT ... 07.0723.0428GT ....... 55 07.0741.0258GT ....... 83
07.0709.0312GT 07.0712.0237GT 07.0723.0429GT ....... 55 07.0741.0260GT ....... 83
07.0709.0313GT 07.0712.0238GT 07.0723.0432GT ....... 55 07.0741.0261GT ....... 83
07.0709.0314GT . 07.0712.0239GT ... 07.0723.0433GT ....... 53, 55 07.0741.0264GT ....... 83
07.0709.0315GT 07.0712.0240GT 07.0723.0434GT ....... 55 07.0741.0268GT ....... 83
07.0709.0316GT 07.0712.0241GT 07.0723.0441GT ....... 55 07.0741.0269GT ....... 83
07.0709.0317GT . 07.0712.0242GT ... 07.0723.0444GT ....... 55 07.0741.0270GT ....... 83
07.0709.0319GT 07.0712.0261GT 07.0723.0445GT ....... 55 07.0741.0277GT ....... 83
Genie
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07.0741.0283GT
07.0741.0284GT

07.0741.0285GT .

07.0741.0286GT
07.0741.0287GT

07.4501.0067GT .
07.4501.0284GT .
07.4501.0285GT .
07.4501.0286GT .
07.4501.0287GT .
07.4501.0289GT .
07.4501.0291GT .
07.4501.0303GT .
07.4501.0304GT .

07.4501.0351GT
07.4529.0027GT

07.4529.0111GT .

07.4529.0112GT
07.4529.0158GT

07.4529.0202GT .

07.4529.0214GT
09.0803.0000GT

09.0803.0012GT .

09.0803.0026GT
09.0803.0043GT

09.0803.0060GT .

09.0803.0061GT
09.0803.0062GT

09.0803.0088GT .

09.0803.0232GT
09.0803.0245GT

09.0803.0347GT .
09.0803.0352GT .
09.0803.0357GT .
09.0803.0358GT .
09.0803.0359GT .
09.0803.0406GT .
09.0803.0418GT .
09.0803.0421GT .
09.0803.0503GT .

09.0803.0510GT
09.0803.0516GT

09.0803.0518GT .

09.0803.0548GT
09.0803.0568GT

09.0803.0569GT .

09.0803.0570GT
09.0803.0571GT

09.0803.0572GT .

09.0803.0645GT
09.0803.0652GT

09.0803.0666GT .

09.0803.0667GT
09.0803.0701GT

09.0803.0828GT .

09.0803.0835GT
09.0803.0837GT

09.0803.0838GT .
09.0803.0860GT .
09.0803.0863GT .
09.0804.2300GT .
09.0805.0000GT .
09.0805.0119GT .
09.0805.0146GT .
09.0805.0147GT .
09.0805.0166GT .

09.0805.0171GT
09.0805.0225GT

09.0806.0058GT .

09.4601.0082GT
09.4604.0047GT

09.4604.0069GT .

09.4604.0073GT
09.4604.0076GT

09.4610.0021GT .

09.4610.0025GT

09.4610.0027GT ....... 53

09.4610.0028GT ....... 15,19

09.4610.0057GT ....... 53
09.4616.0002GT ....... 13
09.4618.0776GT ....... 13
09.4618.0916GT ....... 13
09.4618.0920GT ....... 13
09.4618.0922GT ....... 13
09.4618.0923GT ....... 13
09.4618.0924GT ....... 13
09.4618.1025GT ....... 13
09.4618.1375GT ....... 13
09.4618.1398GT ....... 13
09.4618.1423GT ....... 13
09.4618.1458GT ....... 13
09.4618.1645GT ....... 13
09.4618.1670GT ....... 13
09.4618.1674GT ....... 13
09.4618.1678GT ....... 13
09.4618.1679GT ....... 13
09.4618.1682GT ....... 13
09.4618.1687GT ....... 13
09.4618.1689GT ....... 13
09.4618.1691GT ....... 13
09.4618.1713GT ....... 13
09.4618.1781GT ....... 13
09.4618.1782GT ....... 13
09.4618.1818GT ....... 13
09.4618.1992GT ....... 13
09.4618.1993GT ....... 13
09.4618.1994GT ....... 13
09.4618.1995GT ....... 13
09.4618.1999GT ....... 13
09.4627.0016GT ....... 23
09.4629.0032GT ....... 23
09.4632.0102GT ....... 23
09.4632.0103GT ....... 23
09.4635.0014GT ....... 23
09.4635.0062GT ....... 23
09.4636.0012GT ....... 89
09.4636.0019GT ....... 89
09.4656.0019GT ....... 81
09.4656.0020GT ....... a7
09.4661.0002GT ....... 21
09.4661.0014GT ....... 21
09.4661.0016GT ....... 21
09.4661.0021GT ....... 15
09.4661.0022GT ....... 15
09.4661.0032GT ....... 15
09.4670.0027GT ....... 51

09.4670.0028GT ....... 43, 45

09.4670.0030GT ....... 53
09.4670.0031GT ....... 53
1258639GT ....
1260357GT
1272242GT ...
1274515GT ...
215645GT ..
215646GT ..
237720GT ..
237721GT ..
237726GT ..
28159GT ........
51.0113.9100GT ......
51.0201.3971GT ....... 63
51.0201.3981GT ....... 63
51.0400.5030GT ....... 65
51.0600.9327GT ....... 21
51.0600.9333GT ....... 15
51.0800.3800GT ....... 15
51.0803.5700GT ....... 17
51.0804.8700GT ....... 15
51.0811.4131GT ....... 63
51.0811.4230GT ....... 19
51.0811.4236GT ....... 19
51.0811.4240GT ....... 63

51.0811.4241GT
51.0811.4413GT

51.0811.4414GT ...

51.0811.4419GT
51.0811.4527GT

51.0811.4533GT ...
51.0811.4537GT ...
51.0811.4554GT ...
51.0811.4571GT ...
51.0811.4579GT ...
51.0811.4582GT ...
51.0811.4641GT ...
51.0811.4643GT ...
51.0811.4707GT ...

51.0811.4711GT
51.0811.4722GT

51.0811.4741GT ...

51.0811.4754GT
51.0811.4755GT

51.0811.4762GT ...

51.0811.4763GT
51.0811.4841GT

51.0811.4893GT ...

51.0811.4931GT
51.0903.5050GT

51.0903.5057GT ...

51.0903.5062GT
51.0903.5125GT

51.0903.5133GT ...

51.0903.5187GT
51.0903.5193GT

51.0903.5205GT ...
51.0903.5270GT ...
51.0903.5272GT ...
51.0903.5273GT ...
51.0903.5276GT ...
51.0903.5304GT ...
51.1000.5221GT ...
51.1100.0040GT ...
51.1301.4400GT ...

51.1301.9152GT
51.1301.9180GT

52.1100.7900GT ...

52.1100.8000GT
52.1100.9122GT

52.1100.9125GT ...

52.1200.5300GT
52.1200.5502GT

52.1200.5518GT ...

52.1200.5519GT
52.1200.5521GT

52.1200.5522GT ...

52.1200.5523GT
52.1200.5525GT

52.1200.5526GT ...

52.1200.5547GT
52.1200.5548GT
52475GT

53.0000.3827GT

53.0100.3226GT ...
53.0300.2221GT ...
53.0400.1821GT ...
53.0500.0604GT ...
53.3001.0500GT ...
53.3001.5500GT ...
53.3001.5700GT ...

53.3001.6744GT
53.3001.6746GT

53.3001.6747GT ...

53.3001.6749GT
53.3001.6753GT

53.3001.6789GT ...

53.3001.6792GT
53.3001.6806GT

53.3001.6849GT ...

53.3001.6851GT
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53.3100.0058GT
53.3200.0088GT

53.3301.0005GT .

53.3302.0018GT
53.3402.4080GT

53.3402.4081GT .
53.3402.4082GT .
53.3402.4083GT .
53.3402.4084GT .
53.3402.4085GT .
54.0000.0068GT .
54.0000.0235GT .
54.0000.0240GT .
54.0000.0241GT .

54.0000.0242GT
54.0000.0243GT

54.0000.0244GT .

54.0000.0261GT
54.0000.0273GT

54.0001.0081GT .

54.0001.0087GT
54.0001.0088GT

54.0002.0054GT .

54.0002.0091GT
54.0003.0183GT

54.0004.0134GT .

54.0100.0005GT
54.0100.0017GT

54.0100.0027GT .

54.0100.0127GT
54.0100.0135GT

54.0100.0137GT .
54.0100.0138GT .
54.0100.0151GT .
54.0100.0153GT .
54.0100.0155GT .
54.0101.0002GT .
54.0101.0004GT .
54.0200.0000GT .
54.0200.0001GT .

54.0201.0074GT
54.0201.0095GT

54.0201.0099GT .

54.0202.0004GT
54.0705.0034GT

54.0705.0037GT .

54.0705.0038GT
54.0705.0047GT

54.0705.0048GT .

54.0705.0049GT
54.0705.0069GT

55.0208.0114GT .

55.0403.0123GT
55.0403.0124GT

55.0511.0002GT .

55.0511.0004GT
55.0602.0449GT

55.0602.0450GT .
55.0602.0557GT .
55.0602.0792GT .
55.0602.0804GT .
55.0602.0948GT .
55.0602.1006GT .
55.0602.1007GT .
55.0602.1016GT .
55.0602.1019GT .

55.0602.1020GT
55.0602.1021GT

55.0602.1023GT .

55.0602.1024GT
55.0602.1025GT

55.0602.1047GT .

55.0602.1049GT
55.0602.1050GT

55.0602.1134GT .

55.0602.1135GT

GTH-3007 AU.3

Part No. 57.0411.0063GT



October 2018

Part Number

Part Number

55.0602.1136GT
56.0001.0016GT
56.0001.0046GT .
56.0001.0047GT
56.0001.0049GT
56.0001.0050GT .
56.0001.0051GT .
56.0002.0264GT .
56.0002.0266GT .
56.0002.0333GT .
56.0002.0351GT .
56.0006.9201GT .
56.0006.9211GT .
56.0006.9213GT .
56.0008.0001GT
56.0008.0013GT
56.0008.5217GT .
56.0009.0003GT
56.0010.0004GT
56.0010.0005GT .
56.0010.0034GT
56.0010.0035GT
56.0010.0036GT .
56.0010.0037GT
56.0010.0058GT
56.0010.0086GT .
56.0012.0027GT
56.0012.0048GT
56.0012.0053GT .
56.0012.0085GT
56.0012.0090GT
56.0012.0091GT .
56.0013.0000GT .
56.0013.0028GT .
56.0015.0007GT .
56.0016.0082GT .
56.0016.0091GT .
56.0016.0106GT .
56.0016.0107GT .
56.0016.0172GT .
56.0016.0180GT
56.0016.0182GT
56.0016.0206GT .
56.0016.0207GT
56.0017.0035GT
56.0017.0039GT .
56.0017.0044GT
56.0017.0046GT
56.0017.0050GT .
56.0017.0054GT
56.0017.0063GT
56.0017.0064GT .
56.0017.0067GT
56.0017.0070GT
56.0017.0130GT .
56.0017.0132GT
56.0017.0141GT
56.0021.0158GT .
56.0021.0170GT .
56.0023.0050GT .
57.0009.0739GT .
628447GT ..
630328GT ..
632383GT ..
633098GT ..
633110GT .. .
633160GT .......ccceee
633176GT .....cceeeeee
633205GT ..
633486GT

633529GT

633533GT .. .
633574GT ..o
634391GT ......cecceeee
634392GT .. .
634393GT ......ceeeeeee

634397GT
634415GT
634416GT ...
634417GT
634419GT
634546GT ...
634561GT ...
634973GT ...
634975GT ...
637567GT ...
638548GT ...
638552GT ...
638566GT ...
639625GT ...
639637GT
639639GT
639640GT ...
639641GT
639642GT
639643GT ...
639645GT
639646GT
639647GT ...
639803GT
639808GT
639830GT ...
639832GT
639992GT
640985GT ...
641004GT
641019GT
641024GT ...
641042GT ...
641143GT ...
82560GT
900046GT ...
901238GT
T09.0805.0070GT
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| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

1st Telescopic Element.....63

2

2nd Telescopic Element.....63

ACCUMULATOR 0.5 L.....83
ACCUMULATORS, EMPTY.....83
ADAPTER.....43

Adaptor Wachendorff 7" Display .....103
ADHESIVE NAMEPLATE.....13
ADJUSTING SCREW.....29
Adjusting Screw.....29

Air Filter Kit.....47

Air Filter Manifold.....47

Air filter support.....47

AIR HOSE.....59

Air Hose.....59

AIR INLET.....15

Air Inlet.....59, 61

Air Inlet Fitting.....61

Air Suction Manifold Assembly.....47
ALARM.....15

Alternator.....51

Alternator Guard Cover.....43, 45
Alternator Line.....97

Australia Display Support.....103
Auxiliary Circuit Section.....83
Axle Case.....33

BALL JOINT.....73
BALLVALVEDN 11/2 ....21
BALL-GRIP.....59
BASKET,PLUG.....21
BATTERY.....97

BATTERY CUT-OUT SWITCH.....97
Battery Support.....19
BEARING.....27, 33, 37
Bearing.....27, 33, 37

BELT, DOOR ASSY.....55
BELT,SEAT A5073.104.....53
BEVEL GEAR.....27, 37

Big Pin Seal.....97

Black 1 way Connector.....97
BLEEDER VALVE,LONG.....29
BONDED RING 1".....21
BONDED RING 1/2".....21, 77, 93
BONDED RING 1/4".....45
BONDED RING 3/4.....21, 85
BONDED RING 3/8".....21
BONDED RING M12.....81
Boom Control Unit.....61

Boom Extension Section.....83
BOOM LEVEL INDICATOR.....63
Boom Lifting Section.....83
BRACKET.....81

Bracket.....43, 45, 53

Bracket, Air Filter .....47
BRACKET,BATTERY HOLD DOWN.....19
BRACKET .....93

BRAKE DISC.....29

BRAKE RESERVOIR W/BRACKET .....81
Brush / Wiper Blade 800 mm.....53
BUBBLE LEVEL.....53

BULB, HEADLAMP.....17, 19
BULB,12V,45/40W.....17, 19

Bush.....53
BUSHING.....29, 33, 41, 55, 73
Bushing.....55

BUSHING 50/60 LG.50.....65
Bushing 60/70 LG.100.....63
BUSHING M10X13.5.....63
BUSHING M10X8.5.....63
BUSHING .....73

BY-PASS VALVE.....45

C

Cab Lateral Cover.....17
Cab Structure.....53
Cable Reel.....91, 105

CAP FITTING F 1/2" BSP.....65
Cap Seal.....53

CAPHYDRAULIC FILTER.....21
CAP,RADIATOR,DEUTZ.....43
Cardan Shaft.....23

CARDAN SHAFT ASSY KIT.....23

Chassis Line.....101

CLAMP.....89

Clamp.....43, 45, 59

CLAMP 64-67 M8.....49

CLAMP D16 HOLE 8.4.....91

CLAMP D60 HOLE 10.5.....47, 83, 85, 93
CLAMP DN 10/16 LG 9.....43, 45, 51, 59
CLAMP DN 15/25 LG 9.....81

CLAMP DN 22/32 LG 9.....43, 45
CLAMP DN 40/60 LG12.....43, 45
Clamp DN 55/59.....21

CLAMP DN 60/80 LG12.....47
CLAMP,DOUBLE,D16.....71

CLIP ....81
Clutch Disc.....27
COATING.....53

COIL, VALVE.....89

Complet Rear Side Dashboard.....61
Complete Brake Pedal.....81

Complete Fuel Pre-Filter.....51

Complete Fuse and Relay Card.....95
Complete Handle.....61

Complete Joystick.....61

Complete Left Wheel 405/70-20 PR14.....23
Complete Radiator.....43, 45

Complete Right Wheel 405/70-20 PR14.....23
Complete Seat.....53

Complete Switchs Panel.....61

Complete Throttle Pedal.....47
CONNECTOR.....97

Genie
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Connector Big Pin.....97
CONNECTOR,1 WAY.....97
CONNETTOR.....99
CONTACT.....61

CONTACT (SWITCH).....61
Conveyor.....43, 45, 59
Copper Washer.....43
COSMETIC DECAL,GENIE GTH-3007.....13
COUNTERWEIGHT.....15
COVER.....19, 25, 29
Cover.....15, 19, 27, 55, 59
COVER,BOX,ABS.....61
CRINKLE WASHER,DM.10.....55
CROSS JOINT.....27, 37
Cut-Out Switch Cable.....97
Cylinder.....93

Cylinder Gasket Kit.....69
CYLINDER, STEERING.....31, 39
CYLINDER,EXTENSION.....69
CYLINDER,LIFT .....69
CYLINDER,SLAVE .....69
CYLINDER,TILT.....69

Dashboard.....61
Dashboard Cover.....61

Decal.....53

Decal - Tyre Inflat. P=5.5bar/80psi.....13

DECAL BODYCRUSH ROLLING
MACHINE.....13

DECAL, 2 DECAL COMBO.....13

DECAL, CRUSH HAZARD.....13

DECAL, NO DOT FLUID.....13

DECAL, TEST PORT.....13

DECAL,BATTERY CUT-OUT SWITCH.....13

DECAL,BURN HAZARD.....13

DECAL,BURN/EXPLOSION HAZARD.....13

DECAL,COMPARTMENT ACCESS.....13

DECAL,COSMETIC,7.5" GENIE WHIT.....13

DECAL,DANGER,EXPLOSION/BURN,DIESEL
FUELING.....13

DECAL,DIESEL.....13

DECAL,DO NOT USE ETHER.....13

DECAL,EXPLOSION HAZARD.....13

DECAL,HYDRAULIC OIL.....13

DECAL,LABEL, TRANSPORT TIEDOWN*....13

DECAL,LIFTING AND ANCHORING.....13

DECAL,LOAD LIMITING SYSTEM
DISABLING.....13

DECAL,MACHINE REGISTRATION/OWNER
TRANSFER.....13

DECAL,MAX CAPACITY.....13

DECAL,QUICK GUIDE.....13

DECAL,RESPECT THE
CAPACITY.....13

DECAL,SAFETY COLLAR.....13

DECAL,SAFETY PIN.....13

DECAL,SYMBOL-SKIN INJECT HAZRD.....13

DECAL,UPPER DOOR UNLOCK SYS.....13

DECAL,UPPR DOOR EXT UNLOCK SYS....13

DECAL,WARN,EXPLOSION/BURN
HAZARD.....13

DECAL,WARN,WEAR SEAT BELT.....13

DECAL,WARNINGS.....13

Deutz Control Unit.....97

DIESEL ENGINE.....51

TRUCK
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DIESEL TANK.....15
DIFFERENTIAL BOX.....37
DIFFERENTIAL CARRIER.....27
DIFFERENTIAL PINION.....37
DIFFERENTIAL SIDE GEAR.....27

Diode.....99
DIPSTICK.....43, 45
DISPLAY.....61

Display 7".....103
DOOR COATING.....55

Double Hose - 1/2 - FD - R.SPEC.180°.....75

DRAIN PLUG M16.....15
DRILLED SCREW 1/2 BSP.....77
Drilled Screw M12 .....81

Elastic Cable.....53

ELECTRICAL CABLE SUPPORT.....91, 105
Electrical Line.....91, 105
Electrocution Hazard.....13
ELEMENT THERMAL.....43
Emergency Switch.....61

Engine Cover.....19

ENGINE COVER CLOSING.....19
ENGINE HARNESS.....101

Engine Housing.....19

ENGINE SUPPORT.....51

Exhaust Pipe.....49

Extension Cylinder Foot Pin.....63
Extension Cylinder Head Pin.....63
External Sound Proofing Panel.....55

Falling Object Hazard.....13

Fan Guard.....43, 45

FAN SWITCH COVER.....61

FILTER.....59

Filter.....11, 21

FILTER SUPPORT.....51

FILTER,OIL.....11, 51

FITTING.....15, 51

FITTING,13/16 ORFS.....89

FITTING,PIPE,90,1" BSP.....87

FITTING,PUMPFUEL .....15, 51

FLANGE.....15, 51

Flange.....27, 37, 87

Flashing Beacon.....53

Flashing Beacon Support.....53

FLAT WASHER D10 UNI 6592 ZN....... 15, 17,
19, 53, 63

FLAT WASHER D10 UNI 6593 ZN....... 19, 21,
43, 45, 49, 63, 93

FLAT WASHER D12 UNI 6593 ZN.....21

FLAT WASHER D16 UNI 5714 ZN.....51

FLAT WASHER D16 UNI 6592 ZN.....15, 51

FLAT WASHER D16 UNI 6593 ZN.....53

FLAT WASHER D22 UNI 6592 ZN.....15

FLAT WASHER D24 UNI 6592 ZN.....17

FLAT WASHER D4 UNI 6592.....53

FLAT WASHER D5 UNI 6592 ZN....15, 51, 93,
103, 107

FLAT WASHER D6 UNI 6592 ZN....15, 19, 47,
55, 65, 91, 93, 103, 107

Part Description Index (continued) |

FLAT WASHER D6 UNI 6593 ZN....15, 17, 19,
89, 91, 103, 105

FLAT WASHER D8 UNI 6592 ZN....15, 17, 19,
21, 43, 45, 51, 53, 63, 69, 83, 85, 93, 103

FLAT WASHER D8 UNI 6593 ZN....15, 17, 43,
45, 47, 49, 51, 57, 93

FLEXIBLE HOSE.....83, 93

Flexible Hose.....87

Flexible Hose R1 X 1/4 LG 900 F90 FD
9/16-18 .....87

Flexible Hose R2 X 1/2 1050 FD - F90 ALTA (
56 mm ) 13/16-16 ORFS.....73

Flexible Hose R2 X 1/2 1250 FD 13/16"-16 MD
16 SDIN 24.....73

Flexible Hose R2 X 1/2 420 F90-FD 1 3/16"-12

Flexible Hose R2 X 1/2 LG. 1050 FD-F90
13/16-16 ORFS.....73, 79

Flexible Hose R2 X 1/2 LG. 1500 F90 - F90
13/16-16 ORFS-180° ..... 75

Flexible Hose R2 X 1/2 LG. 450 F90 - FD
13/16-16 ORFS.....73

F L E X | B L E
HOSE,D12X18(1EACH-1METER).....15, 51
Floating Fork Support Plate.....67

Fork Attachment.....65

Fork Cylinder Double Hose - 1/2 - FD -
R.SPEC.180°.....73

Fork Levelling Section.....83

FORK- 100mm THINNER VERSION ..... 67
Friction Washer.....37

Front Axle Bracket Fixing Plate.....17

Front Grille.....57

Front Left Mudguard.....17

Front Steering Axle.....23

Front Steering Column Cover.....61

FUEL FILTER.....51

Fuel Filter Cartridge.....11, 51

FUEL GAUGE.....15

FUEL PRE-FILTER.....11, 51

Fuel Pump.....51

Functions Abilitation Microswitch.....61
FUSE.....95

Fuse 15A.....95

Fuse 20A.....97

FUSE 25A.....95

FUSE HOLDER.....97

Fuse MAXI 100A.....97

FUSE, 50 AMP.....97

FUSE,10A.....95

FUSE,MAXI,30A.....97

FWD/REVERSE SWITCH ASSEMBLY.....61

G
Gas Spring.....19
GAS/OIL QUICK CONNECTOR.....15, 51
GASKET.....17, 19, 53, 55
Gasket.....17
GASKET, RUBBER.....53
GASKET/JOINT KIT.....69

GLASS STOP.....53, 55
GREASE NIPPLE.....33
GREASE NIPPLE G 1/8.....63
GREASE NIPPLE G1/8.....63, 73
GREASE NIPPLE M6.....63, 69
GREASE ZERK.....33, 41
Grid.....19

Ganie

Part No. 57.0411.0063GT

GROUND BRAID.....97

H

HANDLE.....55

HANDLE, INTERNAL DOOR.....55
Heater.....59

Heater Valve.....59

Hinge.....15, 19
Hitch.....15

HOSE.....15, 43, 45, 51
Hose 3/4 500 BAR LG.1100 FL90 D.42 FLD

Hose Fitting.....59

Hose R1 X 1-1/4 900 FD 1"
ORFS.....89

Hose R1 X 1/4 1500 D. 14 FD 9/16"-18 .....81

Hose R1 X 1/4 1550 F90-F90 9/16"-18 ORFS
A 270.....83

Hose R1 X 1/4 2750 FD F90 9/16"-18.....83

Hose R1 X 1/4 2850 FD F45 9/16"-18.....83

Hose R1 X 1/4 950 F90 9/16"-18 F90 9/16"-18

11/16-12

ORFS 45°....73

Hose R1 X 1/4 LG. 550 - FD F90 9/16-18
ORFS.....89

Hose R1 X 1/4 LG.3000 FD- F90 9/16-18
ORFS....81

Hose R1 X 1/4 LG.350 F90-F90 9/16-18 ORFS
95°....81

Hose R1 X 1/4 LG.450 F90-F90 9/16-18 ORFS
a90°....81

Hose R1 X 1/4 LG.950 - FD F90 9/16-18
ORFS.....89

Hose R1 X 3/4 1150 F90 ALTA F90 1 3/16"-12
ORFS A 90°.....87
Hose R1 X 3/4 1150 FD F90 1 3/16"-12

ORFS.....87
HOSE R1X1/2 LG 1300 FD F45 13/16
ORFS.....89
HOSE R1X1/4 LG 1850 HOLE D14 FD
9/16.....81
HOSE R1X3/4 LG 900 FD F90 1"3/16-12
ORFS.....85
HOSE R1X3/8 LG 1800 F90-F9011/16-16
ORFS.....85
HOSE R2 X 1/2 610 F90 BSP F90 BSP A
270°.....93
HOSE R2 X 1/2 645 F90 F90 1/2" BSP
270°.....93
HOSE R2 X 1/4 200 F45 F90 9/16"-18
290°.....93

Hose R2 X 3/4 300 BAR 3150 F90 F90 1
3/16"-12 ORFS 45°.....83
Hose R2 X 3/8 1250 F45
120«.....89

HOSE R2 X 3/8 1250 F90 F90 11/16"-16

. F90 11/16"-16

Hose R2 X 3/8 3100 F90 F90 11/16"-16
ORFS.....89
HOSE R2X1/2 LG 1100 F90 13/16 MD 16 S DIN

HOSE R2X1/2 LG 550 FD F45 13/16-16
ORFS.....89
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HOSE R2X1/2 LG750 F90 FD 13/16-16
ORFS.....89
HOSE R2X1/4 LG 2300 F90 FD 9/16-18
ORFS.....83
HOSE R2X1/4 LG 405 FD-F90 9/16-18

Hose R4 X 1 1/4 2300 F90 FD 1 11/16
ORFS.....87

HOSE R4X1 4450 F90 - FD 1 7/16-12.....85

HOSE R4X1" LG 2900 F45-FD 1 7/16"-12
ORFS.....85

HOSE,ETERNITY, 1/4 1500.....83

HOSE,INTAKE.....47

HoseR2 X 3/8 750 F90 F90 11/16"-16 ORFS A

45°.....89

HOSES PROTECTION.....93
HOUSING.....43
HUB.....51

HYD OIL FILTER.....21
Hydraulic Motor.....87
Hydraulic Pump.....51
HYDRAULIC PUMP 2.....51

INCLINOMETER.....103
Inclinometer Support.....53
INDICATOR (OIL CLOGGING).....21
Inlet Seal Kit.....83

Inspection Hatch.....21
Instruments Dashboard.....61
INSULATOR.....43, 45
Insulator.....51

INSULATOR M-F D=30/H=20 M10ART.TCVF
3020.....21

INTERMEDIATE BRAKE DISC.....29
Intermittence Relay.....95

KNOB, STEERING MODE SELECTOR.....61
KNURLED COUPLING .....81

Label - Lift Point.....13
LANYARD,PIN.....65

LEFT SIDE GLASS.....55

LEVEL INDICATOR.....21

LEVEL INDICATOR 3/4".....43, 45
Levelling Cylinder Head Pin.....63
Lifting Cylinder Foot Pin.....69
Lifting Cylinder Head Pin.....69
Light.....53

LIGHT SWITCH COVER.....61
LIGHT,FRONT,LEFT.....17
LIGHT,FRONT,RIGHT.....19
LIGHT,REAR,LEFT.....15
LIGHT,REAR,RIGHT.....15
LIGHT,TRAFFIC ROAD PLATE.....15

Part Description Index (continued)

LMI System Wire.....103

Lock.....15
LOCKING BRACKET,DOUBLE CLAMP.....71
LOCKNUT.....89

LOCKWASHER.....15, 51

Lower Cabin Line.....99

Lower Cover.....19

LOWER DOOR.....55

LOWER DOOR ASSY.....55
Lower Front Dashboard.....61
Lower Rear Pad 100X25X15.....63
Lower Vibration Damping.....53

M

Magnet.....53

Magnet Plug.....27

Main Air Filter Element.....11, 47
Main Valve.....83

Main Valve Cover.....17
Maintenance Collar.....17
Manifold.....47, 89

MANIFOLD CLOSING.....83
MANIFOLD INLET.....83
MANIFOLD, BOOM HOSES.....65
MAX PRESSURE VALVE.....51
Microswitch.....61

Mirror.....15, 19, 55

MIRROR W/BRACKET, SINGLE.....55
MUD GUARD.....17
Mud-guard.....19

N

Negative Battery Cable.....97

NO RIDERS ON FORK.....13

NUT.....21, 29, 33

Nut.....33, 37

NUT M10 UNI 5588 6S ZN.....45, 53

NUT M12 UNI 5589.....67

NUT M6 UNI 5588 6S ZN.....15

NUT M8 UNI 5588 6S ZN.....91, 103, 105

NUT,M8 UNI 7473 6S 2ZN....15, 17, 19, 21, 43,
45, 47, 51, 63, 73, 83, 85

NUT,M8 UNI CL8 2N.....55

NUT,PROTECTION.....83

NUT,SELF LOCKING.....31, 39

NUT,STOP,M10 UNI 7473 6S ZN....19, 43, 45,
63, 65, 73

NUT,STOP,M4 UNI 7473 6S 2ZN.....53

NUT,WING,M6 UNI 7473-7474 6S.....19

Nylon Washer.....53, 55

O
O-RING.....27, 29, 31, 33, 37, 69, 89
O-Ring.....87
O-ring.....15, 69

O-RING,R909154589 REXROTH.....51
OIL COOLER,TD2.9.....43, 45

OIL FILTER,CARTRIDGE.....11, 21
OIL LEVEL INDICATOR.....21

QOil Manifold.....21

Oil Tank.....21

Oil Tank ABS Cover.....61
OPERATOR'S MANUAL.....11
Output Valve.....47

OVERCENTER VALVE.....69
Overcenter Valve.....83

Ganie
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P

PHILLIPS SCREW M4X20 UNI 7687.....53

PIN.....55, 63, 65, 81, 97

Pin.....27, 37, 73, 93, 97

PIN, FORK.....67

PIN,8X85.....55

PIN,DRAWBAR.....15

PINION,DIFFERENTIAL.....33

PIPE.....71

PIPE FITTING.....33, 53, 83, 85

PIPE FITTING 1" GASX1-7/16-12 ORFS.....85

Pipe Fitting 1"1/2BSP-1"11/16-120RF.....89

PIPE FITTING 1"1/4BSP-1"7/16-12 ORFS....85

PIPE FITTING 1/2 BSPX13/16-16 ORFS....73,
75,77,79, 89

PIPE FITTING 1/2BSP x 11/16-16 ORFS...89,
93

PIPE FITTING 1/2BSPX 9/16-18 ORFS.....83

PIPE FITTING 1/2X1/2 BSP.....93

PIPE FITTING 1/4 BSPX9/16-18 ORFS.....73,
81, 83, 89, 93

PIPE FITTING 1/4BSPX11/16-16 ORFS.....85,
93

PIPE FITTING 14X1.5X9/16-18 ORFS....81, 83

PIPE FITTING 18X1.5X11/16 ORFS.....89

PIPE FITTING 3/4 BSPX13/16-16 ORFS.....89

PIPE FITTING 3/4"BSP X1"3/16-12
ORFS.....83, 85, 87

PIPE FITTING 3/4BSPX11/16-16 ORFS.....85

PIPE FITTING 3/4X 3/4 BSP.....85

PIPE FITTING 3/8 BSPX9/16-18 ORFS.....83,
93

PIPE FITTING 3/8BSPX11/16-16 ORFS.....89

PIPE FITTING 3/8BSPX13/16-18 ORFS.....73

Pipe Fitting 9/16 ORFS X 9/16 ORFS.....89

PIPE FITTING 90.....65, 93

PIPE FITTING 90 1/2GASXM 13/16-16
ORFS.....65, 73

PIPE FITTING 90 M-M 13/16-16 ORFS.....73

Pipe Fitting A 90° M-M 3/4 BSP X 1"7/16-12

PIPE FITTING CMF1/2 ES LG 25.....93
PIPE FITTING M 22X1,5 CIL.X9/16-18

ORFS.....83
PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS.....93

PIPE FITTING M12X1.5 X 9/16-18 ORFS.....87

PIPE FITTING M22x1,5 ISO 6149-2 X M 1
3/16"-12 ORFS.....87

PIPE FITTING M27x2 ISO 6149-2 X M 1
3/16"-12 ORFS.....85, 87

PIPE FITTING M33X2 X1"11/16-12.....87

PIPE FITTING TMF+C 13/16-16 ORFS.....73

PIPE FITTING TMF+C 9/16-18 ORFS.....81, 93

PIPE FITTING TMF+L 9/16-18 ORFS.....83

PIPE FITTING,90 M-F 13/16-16.....79

Pipe R2 X 1/2 L=1100 F90-FD 13/16-16
ORFS.....79

Piston.....29

Pivot Pin.....33

PLAIN WASHER.....55

Plain Washer D6x18.....59

PLANET GEAR CARRIER.....33

PLANET GEARKIT.....33

Plate.....55, 61

PLATE,LOCKING.....33

PLUG.....15, 21, 25, 27, 29, 33, 35, 41, 43, 81
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PLUG 1 BSP.....21

PLUG 1/2 BSP.....21

PLUG 1/4" BSP.....45

PLUG 3/4 BSP.....21

PLUG 3/8" BSP.....21

Plug D.30.....61

Plug D.38.....61

PLUG, BREATHER.....27, 33
PLUG,MAGNET.....25, 29, 33, 35
Positive Battery Cable.....97
POWER STEERING.....89
PRESSURE CONTROL VALVE.....51
Pressure Switch.....81, 103
Profile.....55, 61
PROPORTIONAL ROLLER.....61
Protection.....17

Protection Cylinder.....93
PROTECTIVE BRACKET.....63
Pulley.....43, 45

PULLEY - GTH5519.....43, 45

PUMP,PRE ARRANGEMENT.....51
Push Button Cap.....61
PVC Hook.....53

QUICK COUPLING, FEMALE 1/2.....65, 93
QUICK COUPLING, MALE 1/2.....65, 93

R

Radiator.....43, 45

Radiator Manifold.....43, 45

REAR FRAME COVER .....15

REAR GLASS.....55

Rear Left Light Harness.....101

REAR RIGHT LIGHT HARNESS.....101
REAR ROAD LIGHT SUPPORT,LEFT.....15
REAR ROAD LIGHT SUPPORT,RIGHT.....15
Rear Steering Axle.....23

Rear Steering Column Cover.....61
Receptacles.....55

Relay 12V 150A.....97

Relay 12V 50A.....97

RELAY, 12V.....95

RETAINER.....53, 61

RF SUPPORT MUDGUARD .....19

Right lever.....61

RIGHT SIDE GLASS.....53

Rim 20 X 13.....23

RING GEAR SUPPORT.....33

RING PIN.....65
RING,BONDED.....21

Road Lights Switch Cover.....61
ROAD/JOBSITE SWITCH COVER.....61
ROD,BATTERY HOLD DOWN.....19
RUBBER.....53

RUBBER CAP.....53

RUBBER CARPET.....55

Rubber Gasket.....21

RUBBER HOOD.....81

RUBBER HOSE.....43, 53

Rubber Hose.....43, 45, 81

Rubber Hose LG.1000.....59
RUBBER PIPE.....45

Part Description Index (continued)

Rubber Pipe D.48/58.....21
RUBBER PLUG D.10.....53
RUBBER PLUG D25.....53
Rubber Protection.....61
Rubber Seal.....45

Rubber Sheet .....15

SAFETY SHEET.....37
SAFETY VALVE.....69
Safety Valve.....69
SATELLITE ART (GEAR).....27, 37
SCREW.....27, 29, 31, 33, 39, 53, 55, 59
Screw.....27, 37, 53, 55
Screw M 5X20 UNI 5739 8.8 Zn.....103
Screw M.8 X 80 .....103
Screw M10 X 40 LG.8.8 ZN UNI 5931.....43, 45
SCREW M10X20 UNI 5739 8.8 ZN.....21, 63
SCREW M10X25 UNI 5739 8.8 ZN......15, 21,
51, 93
SCREW M10X25 UNI 5931 8.8 ZN.....51, 89
SCREW M10X25 UNI 5933 10.9 ZN.....63
SCREW M10X30 UNI 5739 8.8 ZN......17, 49,
63
SCREW M10X30 UNI 5933 10.9 ZN.....63
SCREW M10X35 UNI 5931 8.8 ZN.....87
SCREW M10X70 UNI 5737 8.8 ZN.....73
SCREW M10X90 UNI 5737 8.8 ZN.....63, 65
SCREW M12X100 UNI 5737 8.8 ZN.....69
SCREW M12X30 UNI 5739 8.8 ZN.....51
SCREW M12X40 UNI 5739 8.8 ZN.....51
SCREW M12X80 UNI 5737 8.8 ZN.....67
SCREW M16X35 UNI 5739 8.8 ZN.....15
SCREW M16X40 UNI 5737 10.9 ZN.....51
SCREW M16X50 UNI 5737 10.9 ZN.....51
SCREW M20X55 UNI 5739 8.8 ZN.....15
SCREW M4 X 16, 10.9.....21
SCREW M4X10 UNI 5739 8.8 ZN.....15
SCREW M4X15 UNI 5933 10.9 ZN.....53
SCREW M4X16 UNI 5931 8.8 ZN.....63
SCREW M5X20 UNI 5739 8.8 ZN.....107
SCREW M6X10 UNI 5739 8.8 ZN.....15
SCREW M6X10 UNI 5931 8.8 ZN.....15
SCREW M6x12 UNI 5739 8.8 ZN.....91
SCREW M6X16 DIN 6923 8.8 ZN.....19
SCREW M6X16 UNI 5739 8.8 ZN.....19, 47
SCREW M6X16 UNI 5933 10.9 2ZN.....15, 19
SCREW M6X2 UNI 59335 10.9 ZN.....19
SCREW M6X20 UNI 5739 8.8 ZN........ 15, 65,
105, 107
SCREW M6X20 UNI 5931 8.8 ZN...17, 19, 103
SCREW M6X20 UNI 5933 10.9 2N.....17
SCREW M6X25 UNI 5931 8.8 ZN.....71
SCREW M6X35 UNI 5739 8.8 ZN.....17, 103
SCREW M6X40 UNI 5739 8.8 ZN.....65
SCREW M6X50 UNI 5931 8.8 ZN.....93
SCREW M6X60 UNI 5737 8.8 ZN.....55, 89
SCREW M8X100 UNI 5931 8.8 ZN.....83
SCREW M8X16 DIN 7984 8.8 ZN.....63
SCREW M8X16 UNI 5739 8.8 ZN...53, 57, 63,
93
SCREW M8X20 DIN 6923 8.8 ZN.....15, 17, 19
SCREW M8X20 UNI 5739 8.8 ZN...17, 43, 45,
51, 83, 85, 93
SCREW M8X20 UNI 5931 8.8 ZN.....17, 81
SCREW M8X20 UNI 5933 10.9 2ZN.....63
SCREW M8X25 UNI 5739 8.8 ZN.....15, 19, 91
SCREW M8X30 UNI 5739 8.8 ZN.....17, 49, 85
SCREW M8X35 UNI 5739 8.8 ZN.....19, 51, 71
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SCREW M8X40 UNI 5739 8.8 ZN.....17, 21, 47
SCREW M8X45 UNI 5737 8.8 ZN.....15, 43, 45
SCREW M8X50 UNI 5931 8.8 ZN.....43, 45
SCREW M8X55 UNI 5737 8.8 ZN.....69
SCREW M8X65 UNI 5931 8.8 ZN.....93
SCREW M8X70 UNI 5737 8.8 ZN.....15, 63
SCREW M8X80 UNI 5737 8.8 ZN...63, 73, 83,
103
Screw TC M4 x 10 8.8 ZN UNI 7687.....61
Screw TE M 5X10 UNI 5739 8.8 ZN.....15, 51
Screw Te M 8X90 UNI 5737 8.8 Zn.....103
Screw TE M10X45 UNI 5737 8.8 ZN.....53
SCREW TE M14X100UNI 5737 8......47
Screw TE M16X120 UNI 5737 8.82N.....53
Screw TE M24X220UNI 5737 8.8 ZN.....17
SCREW TE M8X120 UNI 5737 8.8 ZN.....83
Screw TSPEI M8x40.....53
SCREW, 8.8 HCS 12MM-1.75X50.....27
SCREW, 8.8 HCS 12MM1.75X60Z.....21
SCREW, M6X20 DIN 933 YZ HCS.....55
SCREW, M6X30DIN933 YZ HCS.....55
SCREW,ADJUSTING.....29
SCREW,HHC,M20-2,5X160,DIN931,8.8,ZN.17
SCREW,M6-1.0X20MM FHSCS ZP.....55
SCREW,PPH SMS 10X3/4ZAKEG.....53, 61
SCREW,RING GEAR.....33
SCREW,STEERING ADJUST.....33
SCREW, TCB+M5X80 UNI 7687.....55
SCREW, TCB+M6X35.....55
SCREW,TCEI M5X50.....55
SCREW, TCEI,M6X30 UNI 8.8 ZN.....19, 71
SCREW, TCEI,M8X40 UNI 8.82N.....69
SCREW,TE,M10X45 UNI 8.8 ZN.....63
SCREW,TE,M12X40 UNI 8.8 ZN.....51, 87
SCREW,TE,M8X110 UNI 8.8 ZN.....17
SCREW,TE,M8X16.....55
SCREW, TPEI,M8X30.....55
SCREW, TSPEI M8X25.....55
Screw .....25

SEAL KIT.....51, 69

Seal Kit.....89

Seal Kit Cylinder.....69

SEALKIT ..... 81

SEAL STRIP.....19, 47

SEAL,DIFFERENTIAL ..... 37

Sealing Ring.....33

Seat Microswitch.....53

SEAT, CUSHION BACK.....53

SEAT,BOTTOM CUSHION.....53

Secondary Air Filter Element.....11, 47

SECTION SEAL KIT.....83

Section Seal Kit.....83

See 200 Drive Chassis Components, FIGURE
611262, REF.66.....51

See 200 Drive Chassis Components, FIGURE
611262, REF.67.....51

See 300 Engine Components, Figure 611280,

SHIM, WEAR PAD,100X60X1.....63
SHIM,THICKNESS.....27
SHIM,WEAR PAD,60X200X1.....63
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| Part Description Index (continued)

SHIM,WEAR PAD,60X60X1.....63

SHIM,WEARPAD.....63

SHOCK ABSORBER, SEAT.....53

Silencer.....49

SINGLE HOSE BRACKET D16.....71

SINGLE VALVE BODY.....93

SLIDING BLOCK HOLDER.....63

SLIDING GUIDE.....63

Small Pin Seal.....97

SNAP RING.....27, 33, 43,73

Snap Ring.....33

SOLENOID.....93

Solenoid.....51, 83

SOLENOID VALVE.....83, 89, 93

Solenoid Valve.....51, 83

SPACER.....37

Spacer.....27, 37, 105

SPACER D20/9 LG 10.....91, 103

Spacer D20/9 LG. 18.....103

SPOILER.....53

Spool Kit.....83

Spool kit.....83

Spray Nozzle.....53

SPRING.....29, 43

Spring.....29, 43, 81

SPRING CLIP M6.....19

SPRING CLIP M8.....17, 19

SPRING SPLIT PIN.....15

SPRING WASHER.....27

SPRING WASHER D10 ZN...... 15, 17, 19, 21,
43, 45, 49, 51, 63, 87, 89, 93

SPRING WASHER D12 ZN.....51, 87

SPRING WASHER D16 ZN.....15, 51

SPRING WASHER D20 ZN.....15, 17

SPRING WASHER D4 ZN.....21

SPRING WASHER D6 ZN...15, 19, 47, 65, 91,
105, 107

SPRING WASHER D8 ZN...15, 17, 19, 43, 45,
47, 49, 51, 53, 57, 63, 69, 83, 85, 91, 93, 103

Starter Motor.....51

STEERING CASE,LEFT.....33

STEERING CASE,RIGHT.....33

STEERING COLUMN.....89

Steering Column Kit.....89

Steering Column Line.....99

Steering Wheel.....89

STEERING WHEEL COVER.....89

STOP.....55
STOP NUT M12 UNI 7473 6S ZN...21, 51, 67,
69

STOP NUT M16 UNI 7473 6S ZN.....53

STOP NUT M20 UNI 7473 6S ZN.....17

STOP NUT M24 UNI 7473 6S ZN.....17

STOP NUT M5 UNI 7473 6S ZN.....15

STOP NUT M6 UNI 7473 6S ZN.....15, 17, 19,
55, 65, 89, 93, 103

STOP PAD.....55

Stud.....33

STUD,DRIVE AXLE.....33

Sun Visor.....53

SUPERCHARGING VALVE.....51

SUPPORT.....17, 41, 53, 55

Support.....19, 103

SUPPORT,BOOM SENSOR.....103

SUPPORT,ENGINE,FRONT L.....51

SUPPORT,ENGINE,FWHL.....51

SUPPORT,MIRROR.....15

SUPPORT,REAR,MUD GUARD (KIT).....17, 19

SUPPORT,RING GEAR.....33

SUPPORT, TRAFFIC ROAD PLATE.....15
SUPPORT ..... 93

SWITCH.....61, 93

Switch - Start Engine.....61

Switch Contact.....61, 91, 105

SWITCH COVER.....61, 91, 93, 105
Switch Dashboard Line.....99
SWITCHTYCO.....61

SWITCH, NEGATIVE BRAKE.....81

Wiring .....107

T
TANK, WIPER W/ PUMP.....55

TAP.....53

TEFLON SPACER.....15

TEMPERATURE SENSOR, HYDRAULIC
OIL....21

TEST PORT MCS M14X1,5.....81, 83
THICKNESS.....27, 33

THREADED CLIP M5.....61

TIE ROD.....31, 39

Tire 405/70-20" PR14 4LR1.....23
TOGGLE LEVER,COMPLETE.....55
Translator Angle Extension .....103

U

Universal Joint Cross.....23

Upper Cabin Line.....99

UPPER DOOR FRAME.....55

UPPER DOOR FRAME WITH GLASS.....55
UPPER DOOR GLASS.....55

Upper Front Dashboard.....61

Upper Glass.....53

Upper Vibration Damping.....53

Usb I-Button Bracket.....103

USB Wired Port .....103

\Y,
VALVE.....43, 51, 93

Valve 3/4 PA 2.5.....85
VALVE,LOAD SENSE.....51

wW

Wachendorff 7" Display .....103
WASHER.....15, 27, 29, 33, 37, 43, 45, 67
Washer.....29

WASHER D10.....63

WASHER D6.....17, 19

Washer D6X12MM.....55

WASHER, FLAT, D12, UNI 6592, ZN.....51, 87
WASHER, ZN, D70/16, SP 4.....51
WASHER,D10X20.....55

WASHER,D12 UNI 6593 ZN.....43, 45
WASHER,SPRING,D5 ZN.....51, 103, 107
Water Tank Cover (Black Cap).....55
WEAR PAD.....63

WEAR PAD,100X60X12.....63

WEAR PAD,200X60X20.....63

WHEEL HUB.....33

WHEEL NUT.....33

WHEEL STUD.....33

WINDSCREEN WIPER BRUSH.....55
Windscreen Wiper Motor.....55
Windshield Glass.....53

WIPER ARM.....53, 55

WIPER MOTOR.....53

WIRE-O BINDING FOR LOAD CHARTS.....61

Ganie
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| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
118
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42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

GTH-3007 AU.3
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48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875

48878
48879
48880
48881
48883

48885

48887
48888
48890
48891

nie.
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Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S

48877 4 F50LO-SW/.025

16-12 C50LO-S

8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S

48884 8M18F870MLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S

10-12 V50LO-S

4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS
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48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS
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48971
48972
48973
48974
48975
48976
48977
48978
48980
48983
48984
48985
48986
48988
48989
48990
48991
48992
48993
48994
48995
48996
48997
48998
48999
49201
49202
49203
49205
49207
49209

49212

49213
49216
49217
49219
49418
49511
49512
49513
49514
49515
49517
49519
49520
49530

12 G5G5JG5-S
12 XHL6-S
12-1/2 F50G-S
12-10 C50L0-S
12-10 F5OLO-8
12-16 C50L0O-S
12-16 F5QOLO-S
12-16 V50LO-S
12-16 FLO-S
16 C50LO-S
16 FS0LO-S
16 VEOLO-S
16 FLO-S
16 CD45-S
12CD45-S
8 CD45-8
16-12 FLO-S
16-12 V50LO-S
XV501-12
XV501-16
XV510P-12
XV510P-16
PD341
PD 361
DT-500-MOMS-5
10 VBOLO-S
1JC43-12-10
10-8 V50LO-S
6 FS5OHAQO-S
PD34BTL
8M18F870MX-S

8 WGTX-WLN-S

30682-8-8
831-8
33982-8-8
PS-B-35
4-6 VEOLO-S
DT370-MOMS-5
1DD-S
1 FF-S
10 HPSON-S
12-16 CLO-S
6 HP50ON-S
16-12 F50OLO-S
4AVTX-S
16 C6LO-S

Description

TEE,FEMALE STRAIGHT THREAD
ADAPTER, 37° MALE TO SWIVEL ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,90°, STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPETO ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45°,MALE TO FEMALE PIPE
CONNECTOR,MALE PIPETO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
BALL VALVE

BALL VALVE

BALL VALVE

BALL VALVE

DIAGNOSTIC NIPPLE, STRAIGHT THREAD
DIAGNOSTIC NIPPLE, STRAIGHT THREAD
VALVE,CHECK

ELBOW,45°, STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45° STRAIGHT THREAD TO ORFS
UNION,STRAIGHT THREAD

DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
CONNECTOR ,METRIC,STRAIGHT THREAD TO
FLARE TUBE
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

HOSE END,FEMALE SWIVEL,JIC

HOSE,1/2 INCH ID

HOSE END,90° FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.19"ID

ELBOW,45°, STRAIGHT THREAD TO ORFS
VALVE,CHECK

ELBOW,90°,FEMALE PIPE

NIPPLE,PIPE

PLUG,STRAIGHT THREAD
ELBOW,90°,MALE PIPE TO ORFS
PLUG,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE PIPE TO FLARE TUBE
ELBOW,90°, SWIVEL NUT ORFS

Part No. 57.0411.0063GT

49612
49613
49728
49729
49814
49829
49831
49834
49838
49840
49844
49854
49855
49859
49861
49867
51152
51153
51154
51264
51265
51508
51580
51628
51735
51803
53023
53497
53499
53500
53501
53502
53503

nie.
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PKT02586
PKT06276
10143-12-12
16-1 F50G-S
12-8 FLO-S
DT-500-MOMF-5
881-12
16 JLO-S
12-8 TRLO-BL-S
8JLO-S
10-8 TRLO-BL-S
8 PSON-S
1JC43-16-12
4 PSON-S
4 FF50L0-$
12-3/4 F50G-S
6 R6X-S
6-4 TRTX-S
4.4GTX
881-12
8JLO-S
8 BTX-S
12-8 TRLO-BL-S
6 R6X-S
38 HHP
1J943-6-8
125HBL-5-4
PKT02585
1JC71-16-16
3-904
3-906
3-908
3-910

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10

GTH-3007 AU.3
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53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS
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64271
64272 6 WLO-WLNL-S

4 WLO-WLNL-S

65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F50X-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358  10HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOF0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-8
69775 8 FNL-S
71038  1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-S
73768 20-16-F50G5-S
73769 16-20 F50LO-S
74660 6-8 FA2EDMLO-S
74661 8-8 FA2EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 1/2HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F50HAO-S
75255 12 F50HAQ-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WULO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-8
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK
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75631
75654
75655
75656
75971
77307
77309
77379

77703
77711

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

nie.
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6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC
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83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie
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California Proposition 65

&WARNING

Operating, servicing and maintaining this
equipment can expose you to chemicals

including engine exhaust, carbon monoxide,
phthalates, and lead, which are known to the
State of California to cause cancer and birth
defects or other reproductive harm. These
chemicals can be emitted from or contained in
othervarious parts and systems, fluids and some
component wear by-products. To minimize
exposure, avoid breathing exhaust, do not idle
the engine except as necessary, service your
equipment and vehicle in a well-ventilated area
and wear gloves or wash your hands frequently
when servicing your equipment or vehicle and
after operation. For more information go to
www.P65Warnings.ca.gov/passenger-vehicle.
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